S o 3 S I I - FRO;;(Z:,UJOTQV;E?g | f‘, S ) , MODEL 5012 50/6 AND 5018 FHONT,,CUT MOWERS . e
DR L s L © " Ports Catalog 8:3241 - N C ok S
o L | y ST B | PI}ODUCT IDENTIFICATION NUMBERS (PIN)
- . o Tl T 7esRP0¢ ., cidw . o T 'OR SERIAL NUMBERS smy
‘ . . ‘ B ' L ‘ S S . | ‘ NOTE Th1s catalog replaces L ‘ A L LT /ThePIN for your front cut mower is incated oha
L oo s : . , B - 3240 : N : oo * sticker placed on the inside of the base- near the bat-
‘ PR o R © tery. Other components will have the P.i:N. attach- -
o S ‘ . Coe B , . ' o - S T ed mdlwdually Example (englnes, tranlsmlssmns,'
o - s , . ' T A S : . : S0 F etol) ‘ .

LW A

I AR "_ oot . ’ . T ‘ k]
. ¥ .

,~e’:_/ -

o o \3 o ENGINE IDENTIFICATION
o LT e \CTDHMODEL o ENG)NEMODEL S
| o Co e T sonzs. 'Y ,. | BRIGGS:& STRATTON .. - - o
- ~ : oo s . £0FIPOHATION R - o

L .- . ... ENGINEMODEL 422447 . .

S e T v - SPECINO.1277-01 . .

W

“s. . . 5016* e amGGS&_smTTON.
, A ST -t <. . - .  CORPORATION T . el
- e . ENGINE MODEL 402447 ' . AR
o . R 3 o SPEC NO 1225 o . ' '

S 5018 - R KOHLER COMPANY |
. o - ¢+ ' ENGINE MODEL M180S
Lo e . - SPEC. NO. PS24532 °

P

*IMPORTANT NOTICE: . In this catalog. Briggs &
. . : - * .. . - Stratton engine parts and
- - } . A o A warranty are handled by the
T o o | Lo g - ' o ' o : ’J\ . engine manufacturer.

o e SR o . i CONTACT YOUR LOCAL ENGINE DISTRIBUTOR

© 7 July 1895 -




S i L Ll , y ; o bl 4
GENERAL INFORMATION - 3 a MODEL ‘5012, 5016 AND 5018 FRONT CUT MOWE , ;3
. o . « . LAl ‘_‘ ' A - % o . " ! . :" s ' ) . “ :" -‘ v - “ ‘ . “' _.( h '{; f-'
INDEX . T "f , PARTS ORDERS "L 3 = A o LT ‘ - . TABLE OF CONTENTS - -" - ', -
L PRI U . rk, I S g' ):é,’,'h% . B A . L N
_ . . . . . . 5 Ao : oot o - . . : LI
: g . There is an index at the front and rear of this ceta}og All orders mustl mclude the followlng mforrnatlon _‘%\ . - ) Enginel 8nd Attaching Parts . . ... i .. s 1 9 : ' \ ;
g The front index is an alphabetical mdex of the major .~ 1. Correct part number RS kK ) © Electrical Clutch .. ..............0. ., 21 iy o
groups or assemblles . o X : . o T - e, Fuel System . .......... e 2_1. - o b L
J : 2. Complete descrlptlon of part or component SR SR ‘ Base-Assembly /.. B A AL 23 - ) .
The rear index is' & nume |cal index- of the part ' .o T " . SRR AR R AR I 25 . X .
" numbers and pages on whlch these numbers are 3. Total quanttty of each part or component .«‘ \ - ": .. . wmeatLidand oteerng . ... oLk e e e e s %; . L
. Shown . - .o - -.' .. ;_, .o -,y oiRgleTal Wheet e . s e s e e e e o " . E r
o - 4. Product model number -?. 2. _L“/‘ . s S FUIR IR Y RO 29-31 ’ N -
ILLUSTFIATION e . DA . - S : e e o Y. 7. ParkingBreke............. ./ ... :33 ‘
. L ‘ : : © B, All necessary product iden'tificati‘on numbers. o oo Lross SRatt, Fump Drive (DULGY. L.l 33. N 3
Each illustration in this catalog shows a group of .+ o g - T Unve Assgmbly R.R..(SUI8). JoL e .35 . - C
- parts or corhponents. These parts and components 6! Method for sending the parts ; - e Poowo 0, Unive AssemDly L AQUTE Jn e e 37 . o
are ,aligned approximately as the parts and com- S R . 7 oteering Lablg Kit (2018), /. . % vl 39 - . -
. ponents on your machine, Each part and component . 7. Complete and correct address R - v L cLRLEVEr L A e '39 R .
in an jllustration has a reference number. These r W - < 2, ’ .
._reference numbers are in a list on the page.opposite CATALOG aevrsmns K Lo v Cross 'Shaft, Tran g 43 vy
" of the illustration. Next to the reference number is: ' : il R -5 - Hydraulic System (8Q18) ................ 45 X SN
. the part number, description and required quantltv .7 Asthe product ghanges, new pages will be avarlable o e w0 Wiring Diagram Lo Kl 47-49 X
of the part shown in the rllustratlon v . ‘for your catalo A notice wrll be issued. ‘: - N S SRS 3 . Decals /. .7 - ... /o sl B1. R
» i I g * PR S o Deck Lift, Electnc ................... 53-565 . : .
; UAR - “Use as requlred” 'lndrcates that«ihe part ' IMPORTANT _Put all revisions into the catalog as’ . T o " .
j quantlty is varlab#e : soon as possible. el S, ¢ -
. K N .. :7 . : i -
- NSS - “Not sold separately indicates that the part RIGHT HAND AND LEFT HAND N ' L PR X
is only available as a component of an assembly or IDENTIFICATION l g ‘ AN CleENET. /. . v N 7 . A
the part must be purchased locally. If the part is an \ o ' R - '‘Carburetor, ghd Intake Manifold .. .. .\ ... ..+ . L '
‘assembly component, the description will be in- _The words nght hand (AH) and left hand (LH) as-us- oo F s Governor L. L. e f
. dented under tha assembty descnptlon in the parts ed in this’ catalog |nd|cat'e the direction while you are S .. Lrankshapt and Fiywheel . .. ..o g
list. .in the operator’s seat |n the norma! operating - o Lamsnaft and Valves . oLl .
: ‘ .position. . " . . T -
g OIL* "Obtarn Iocallv" < - g ST T - . - . . - '-Pistory, Rings and Conhecting Rod . . ;.... X\ -
; T e "Footnotes are added to a part number when s " - ‘
' more-infoﬂnatiorﬁ needed for identification. Théy | - -
*_only relate to thefpart-numbers indicated. : - L gtarter Ll e e e . :
_ , ) L . ) . ) ..~ 7 /fngine.Electrical Components . .. .........:
- INDENTED DESCRIPTIONS o o v g ; .
An assembly can have many components The com- .‘éj" ) . i v d '
. ponents of an assembly are indicated by an indented . , ‘ - ) . ‘L
“description.- The quantity for an indented part is the . . \ ' "* B
total needed for that complete assembly See the i g : .
~axample i . \
REF. PART NO." DESCRIPTION REQ'D . .
C 55159 . CYLINDER ASSY - rear steermg ............................... 1. ) .
28 'C 56208 SOCKET ASSY -rearcylinder . . ... ......... e P . : v ‘
29 C 55956 PLUG - adjusting, socket assy ..................... L L - P -
30 C 55957 SEAT -socket ball .. ... . . . e e 2 _ o ' . o
an C 56210 ° SPRING -s0CkBt ... ...... ... el i, 1 ~ ' p . -
32 C 56209 SEAT - 50CKet SPriNG . .\ . ..o e B ) £y
- 33 G 45175 CLAMP ASSY.- socket assy R L 1 _ -
16-. B36 BOLT - 1/2” x 2-1/4°" N.F. hex ......... N e A i ' ,
34 132- 104 PIN - cotter, 3/16™ x.3" .. ... S SO 1 -4
35 C ‘55889 STUD - ball, socket & eylinder. .. ...:.....0 .. ... 0 ....... e 2.
36 13- 410 BOLT - 1/4" XB/8"N.C.,-hex. .. ...l e 4
: "82- - .4 LOCK WASHEH - 1f r SAE ................................ ‘. 4 -

o

© July 1995




A

_ MODEL 5012, 6016 AND 5018 FRONT CUT imoweas

- , . - ENGINE AND ATTACHING PARTS (501’2,«,5016}
R ;? )y C BRIGGS AND STRATTON -+ ¢
T /E B S . .o {See your Iocal dlstl'lbl.lte[ for mtemal parts and warranty) )
REF. - PART NO. DESCRIPTIpN T L 3‘\ ., .. ‘. REQD
1 . C 45811 . ENGINE; Bnggs & Stratton rnodel 422447 Spec 1289 . ’
o e T (16, hp) (BOTB) . .\ ittty e
1 . NS§ ° ENGINE - Briggs' & Stratton, model 202447 Spec.*No. 1225 o
L (16 hp) (5016} (use CABBITY .\ ... ..l o ten ire vl R 1
1- .C 41675 ENGINE Briggs and Stratton,. model 404447 Spec. No. 1211. A 4 S
L 125 hp) (BOR) g e T 1]
2 € 37533 DU T - air (use befare S/N 14178235). e e e e '_.1 ..... L. 1
3 221:1413 ELBOW - stieet 3/8” ..... ... O A 1
A - 113- 104 BOLT -5/16" - 18'x 1-1/47 8. . ..o iiia e 4.
5 . 131- 911  NUT-5/16":-18......... P e . " 4.
-6 -C 37546 PLUG - pipe 3/8" " , ;.. .......... e e e S |
7 C 37537 SHAFT -stub . ........ TP PV S S S PR - 1
- 8 C 37638 KEY - 1/4" x 1/4"""x 1 D e e LIRS
- 9. C 37539°. ~PULLEY - drive (use (.‘.32199 set, screw) o S |
' 10 . C 37540 : RETAINER - starter cable . .. ... W e e 2
T 221- 411 ELBOW - street 1/8™" ............... PR A P
12 »° - C 37531  UNIT-oilsending.....c.......... e e T e 1
13 . Cr 42240  HARNESS - wire. . .. PR e e A e : 1.
14 . G, 37643 _PRECLEANER*......_; ..... oL e e e e =1
15 C 37544  FILTER-air ~i. ... oo bt e |
16. +C 37645 - FILTER-oil .. ........ccuoue.n. S AUDDDNN o e e 1
o 17 -121¢ 21 BOLT-1I4”-20ﬂangeIock e PP . e e
L 18 C 37819  _CABLE-choke:........... e A S PR SRR I
- . . 18 - 'C 37820 "CABLE —‘throttle...'....-....‘ ..... R FEA I O S N
. .19 C 39403, ° SCREW - #12x 1/2" .. .. ... ... e g A
~20. ' _113- 207 BOLT -3/8" - 16 x 1" . 5. .o oo v iii e P Y e e 2
§ 21 - 71820 21  LOCKWASHER - 3/8" ... ............u.... R 2
’ 22 C 45077 , DUCT - air {use S/N 14178235 and after) .. .......... i 1 .
23 .. G 45078 . DEFLECTOR - air, front (use S/N\1417823§ and after) ........ el T 1.
24 C 45079  DEFLECTOCR - air, rear | juse S/N. 14178235 and aftery ... fﬂ\\,._. e 1.
25 187-1328  BOLT - #8:-18x 3/8 ..\ ..., oo henennn. I s |
o ENGINE AND ATTACHING. PARTS (5018) [
Lo : . © KOHLER . o
-1 “C 41876 ENGINE Kohler Model M‘ISGS Spec No. 24532 t18 hp) AU 1
o2 C 42050  DUCT - I - cnvevevre e et be e finnnenaeenans SR 1.
' 3 C 42055 CLAMP - pipe {use before S/N 141 75549] .......... el . PP 1
- C .457556 CLAMP - muffler 1-1/2'* {use S/N 14175549 and-after) ............. 1°
.4 C 45684 PIPE - rear. exhaust (also use C45755 before S!N 14175549) C e g 1
5 121- 21 BOLT - 1/4°" - 20 flange lock .. ... .......... ..., e e . 7
‘6 C 37536 ' BRACKET - wire standoff ..... A e 4
. 7 - C 37563 SPACER . ... ... . vi e e .. e 2
i . 8 C 37538 -KEY-1/4" x 14 x 1" . . ..ot e e s 1.
- 9 C 37564 _PULLEY - drive {includes 83-46 set SCTEW) .+ oo i e e e W
I 10 C 37540  RETAINER - starterwne S I S
i B C 37541, -ELBOW -street /8" ... ......... v
2 C 37531 UNIT - oil sending. ......... FE e e 1 .
13 L C 42240. HARNESS - WIrG. . oo e vl e iai e oot e e e 1 -
14 C 37566 - PRECLEANER ......... e e e e 1. .
.15 . C 37567 FILTER - £ SN e SR el e <1
16° € 37568°‘ FILTER-oil ...... DI I A PR e
17 ' C 37546  PLUG --pipe 3/8" ...... R A N SIS A 1
i8 221- 376- - ELBOW - pipe 3/87 ... .. T U A S o 1
19 C 37548 . NIPPLE - pipe-3/8™ 4" ... ... ... e e e D 1
i . 20 113- 122 —BOLT - 5/16" -18x11l2".,..’.'...'.' ....... PR .
. ( T ‘ 21 13127911 NUT - 5/16"-18.......... e Cee e .
. SR DN C 37819 CABLE-choke .......... T S S
.22 . € 37820 . CABLE-throttle........ e e e PRI R
23" C 39403 SCREW - #12.x1/2"" ... ......... S P .. - 4
- . 24, C 40893  MUFFLER - exhaust . ... .. e b e s ) T

32418 . I ... uyiges




GRS . MODEL 5012, 6016 AND 5018 FRDNT cut MOWEHS e

_AIR CLEANER (5018'

il o,
e

Le—
Al
N

'REF. . PARTNO. ~DESCRPTION - . % 0 R

1 c 26703 CNUT - wing 114 - 20 e e e e e - 2
2 C 43447 ' COVER-aircleaner .., .............. et A
3 C 43448 * "SEAL-cOVEr ................. e e S
4 KO 231032 - - SEAL - @lomient COVOr . . ... .. ov v et v ieeeeneee i et en s -2
. C 43449 COVER-element ........ e T S R |
6 C 37566 ., PRECLEANER ........0...........cccoiiiiieiiiioniiionl. 1
7 C 43451  ELEMENT -aircleansr ....................... S S S
8 C 434b2° SCREW - 1/4'" - 20 x 7/16" washar head .................. e, 1
: .C 43453  BASE-aircleaner .............ccniuuo.. e TR R
10 « C 43454 TUBE -air.......... ...... R
11 .C 43455 GASKET - ID0W .. .ot e e e e e e e e e e fooow 1
12 C. 43591 - KIT - air intake elbow {inc. ref 1- 19I ........ I 1
13 . C 43456 WASHER - #10lock . ........ e e e PR 2
14 C 43457 . -SCREW - #10 - 32 x 1-1/4" ... .. e e, v oo, 2
15 C 43458.‘SCHEW #10 - B2 -4 e i e e e 1
16 .C 43453 ° 'WASHER - MO e e e e 1
17 . € 43460 ; GASKET .air cleaner . . .. cevae e AT, e e 1
18 "C 43461 STUD. ... ... e i [ R e e e |
19+ C .43462 .  SCREW ..... e e J T 1
. ' CARBURETOR AND INTAKE MANIFOI.D (5013) L
. CL C 43485° CARBURETOR ...........:.... e 1.
! . ; 1 C. 32862 SCREW. - throttie and choke plate ....... e e e 4
. 2 C 43493 PLATE -¢hoke . ................. P e e e e R
.3 . -C -328B65 - BALL - choke.....:...'.'.-..........'. ..... PP 1
- 4 C 32866 . ”SPHING choke ... .......... ... .. .. ... e e 1
. b C 43494 SHAFT - throttle (mcludessea!l 1
. 6 .C 32869 - PLATE - throttle ... ...... R e e 1
70 .C 32872 © NEEDLE -idle adjust . «............ e e 1 .
8 € 32871 SPRING -idleneedle ................... e s AN 1
9 C 43491 NEEDLE -highspeed. ..............ccouuirenns s T 1
10 C 32871 SPRING -mainneedie .................... e, e 1
. ) 11" . . C. 32873 - SPRING - throttie adjust . ........... e T » 1
. 12 - C 32874 - SCREW - throttle adjust . ..:................. R I 1
' - 13- C - 43486 SHAFT ~choke ................ e e e 1
A 14 C. 32878 GASKET -bowl. .. .. e e e e e e e 1
: 15 ..C 32879 KIT -float . . ... T et e e e e P
| - 16, C 32880 ° BOWL-fuel ....0.......i%c.citonn... R 1
. - 17 C 32881 GASKET - howlscrew...';........., ......... e 1
L 18 C 32B82  SCREW - BOWI ... .iciei i eerne st et e ome e s 1
: | 19 C 10678 CONNECTOR-90° ............. DR IR AR §
L ‘ 20 /C 43487 GASKET - carburetor ........ T, ST e e ’ 1.
' ‘ S 21 . 'C, 43488 SCREW - 5/16' - 18x23l4”.;,..-..-...........; ............. -4
- 22 ' '192- 20- LOCKWASHER-5/16" ................. e BTG ¢
23 C 43490  NUT-5/16"-1B........... e e 2
A 24 C 43491 STUD - B/16" - 1B X 17 e e e e e e e s 2
- : 25 . C 43592 STRAP:-lifting .....:.....c....... e e e PP 2
R 26 C. 43592 : 'MANIFOLD -intake .............c..o.oous e S s 1
L 27 C 43489 - GASKET - intake manifold ............ K et e 2
(‘ ; i ' C 32884 KIT carburator repair ..... A S o1
- i

© 832417 ' March 1993




N e - MODEL5012 5016Aunso1smom'curmowens ST e
| | Govenuon 15013) U A

‘ 1 C 43550 -ARM-governor .................. S
2 . € 32861 BUSHING - linkage . ............. e e . Ll
3 129- 101 NUT - 1/4""~ 20, ...... e Seieee e PP [
S 4 192-° 19  WASHER - 1/4" .. .. i reenel it iiiinannns
. —a - 111- 129  BOLT-1/4" - 20x 1" cafriage ... .. .............. T K.
Co 6. - C 43562 SPRING -governor .. ........ ... . covcdiainantnnnnn..
7 :182-- 569 - SCREW - #10 - 24 x 13/32" tappmg e e e B
8 - 435563 CLAMP -cable .. ...,
9 43554 LEVER - speed control . ... ........... P .
10 435565 STOP-highspeed ........:. ....... e eeer e W
43556 PIN - governor . stop ................. e N e
18099 °  WASHER - 147 .. .. e e e w e e
43557 SHAFT - governor e e rees
43558 ° RETAINER - governor shaft ... ...... e -
: 27274 ° GEAR-governor ....... P “en
.16 . 'KO.237022 - WASHER -thrust . .................. e e S i e
17 C 43559 ' LINKAGE - governor (includes ref, 2) e e e e e i e e e s
18 C -43462 ‘SCREW 1/4"" 20x3!4” tapplng A S

-
00000000

B .o e~ e

e e e -

8:32419 Lo - : " . .- March 1983




——

»

- 8-324111

MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS

CRANKSHAFT AND FLYWHEEL (5018} -

REF. . PART NO.  DESCRIPTION . , REQ'D
1 C 43543 - FLYWHEEL,......... P e e e e e e 1
2 C 32017 WASHER .................0.c.niunn. e A 1.
3 '28: 620  BOLT-3/8'-24x1-1/4" ., . ......... P I S,
4 .C. 43544 . KEY -3/16" square, 7/8". ... .. ... .............. T 1
5 G 32920 © FAN.......... ORI QI S e 1
6. C 32919 SPACER...... .......... A R 4
7 121- 21 SCREW - 1/4"" - 20 x 1/2" .. .. ....... PP e 4
8 .C: 43545  SCREEN -grass :........ P B P c
9 C 43546 .SCREW - 3/B" - 16 x:1" ..... e e U S
10 .. | K023B945. "SHAFT -stub.........,......... EO S
11 .C 43524  CRANKSHAFT - 1" x 2-3/4" stubend .....:..... e, 1

12 'C 43525  WASHER - thrust .119%/.122" . . ... .. A UAR
12, .C 43526 ° WASHER - thrust .128".131"" . ... .. ... e e 1

12 C 43527  WASHER - thrust .137°7.140" . ... ... .. ... ..t toi.. UAR

o CAMSHAFT AND VALVE (5018} -

1 €°43477  CAMSHAFT . ............... S e SR Y 1.
2 ©  C 43478  TAPPET ......... e P U SR 4
'3 C,24884 KIT-retainer ...........ovuunnnneidinennnnnn, i 4 -
4 C 43479 SPRING - intake valve. . ... e e - 2
5 C 43480 SEAL - intake valve stem .. . ... e PR A{ D 2

B "C 43481 ' VALVE -intake............... S e v
7 C 43482 =~ VALVE - exhaust ........ e e e e e e e e 2
8 C 43483 SPRING -exhaust valve . .. ... .. .. ... . . . . i 2
9 K0230020. .. ROTATOR - exhaust valye . ....... e e e e T2

10 " C '43484 RETAINER - intake valve spring .. . . ... .. ............. e e 2

wPE ’
LB

July 1_995




'PART NO.

C 43499
C 43500

- 195- 102

. C. 43486
~ C . 43507

0O0O00N0006000NO000

. 43523 SSTUD -2 ... ... ... e

8-3241-13

<

MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS ~ 13
|  CRANKCASE (5018) 3 S

' DESCRIFTION = o 'REQ'D

KIT - #1 cylinder barre| (includes ref. 3,4 and exhaust vaive) . ........ 1
- KIT - #2 cylinder barre| {includes ref. 3, 4 and exhaust valve} .. .. ..... 1
. GUIDE -'valve......... TN e e . 4

. INSERT - valve seat ..... P T A e T -4
NUT -5/16""-"18. . ... i e e . 12
WASHER - 5716 . . o e s et e e e 12
-+ SCREW - 5/16"' -.18 x 1-1/2" flange_.. ... ... .. .
SEAL -rear, 0il 1-3/8 ID .. ............ e SUPP PRI T
SCREW - 5/16'" - 18.x 1'' washer head .. .. .. PR e e
“ KIT -closure plate . .......... e e e e S
'PLUYG - 1/8 NPTF ........ e PN T
KIT - oil pressure relief ... ...... oL L i e e e
- CRANKCASE - use C43486 short block -..... ... e e L
SHORT BLOCK - includes gasket kit .. ................ e
SCREW - 5/16” - 18 x 2' flange ... . .. e Sl i
PLUG - pipe 3/8"° N.P.T.F.... .. .. S e e e
SEAL - front, oil ...........0 ... ., e -
BEARING - main (std.} ... ... ... ... ... .00 0., NP
BEARING - main (.010" undersize} . ............ . ..o oo
BEARING - main {.020"’ undersize) ............ R P
PLUG - 3/8"" NPTF . ... .. O
.-SCREW -.self tap . ... ... e e et
PLUG - 374" ........... el e e e
“O"RING ............. P, . e
CPLUG - cUp BB « . i e :
"CLAMP -tube . ......... e e S
TUBE - oil pickup ... ......... e T e e e
SHAFT - goOVernor .-.........e.ouvoolovionennn. S
RING - retaining . ................. e
SCREW - 3/16” - 16 x 3:5/8" ., ...... S P ‘
SCREW - 5/16" - 18 x 3-1/2" . .....:..... F A PRV

GASKET -cylinder head . .. .. .vivoioin oo AL . h\
HEAD -cylinder .. ...... ..
STUD - 5/16" - 18 T e i e
SNUT -B/16"-18.§......... PIPI [T [P A
WASHER - 516 _[» .. ...t aa ... e i

T g Y R L L L L R b R Rl ]

[P
(v = e ]

e July 1986

° B - . . o y '
. f . .
' . ' ' . .
. * .
A . , , )




bk

. _ . MODEL 5012 5016, 5018 FRONT CUT MOWERS o R - 18
.,‘h ' PISTON*?RINGS AND CONNECTING ROD (5018)‘ o
N REF. PART NO. DESCRlPTiON ' Lo ~ REQ'D
i\ 1 . C 48566 - ROD - COMNECHNG.(StA.) v e s et et 2
SR & C 43567 ROD - connecting (.010" undersize) .. . ... e e e . 0 2
-.2, ~-..C. 43568 PISTONFAND RINGS (std) ... ................ el e e 2-.
2 . € 43569 -PISTON AND RINGS (.003"' oversize) . .". . . . . e e 2
2 . C 43570 F‘ISTON AND RINGS (.010" bversize) . . ... .. e . .2
~2- . C 43571 PISTON AND RINGS (.020"" oversize} . ... . ........... e “ 2.
2 . C. 43572 '. PISTON AND RINGS (.030" overSIze) ......... e e 2,
Y 3-. -.C 43573 ‘ RETAINER piston pin._.......0...... .. JER e I S
: .4 -.C 43574 - -RING SET-- std. and .003" underSIze ........ . ) 24
- 4 C.~ 43576  'RING SET -.010"" UNDETSIZE . . 2% vy oot e vl 2
‘ 4 C 43576 - _ RING-SET - .020" undersize ........... A L. e 2
4 -C 43577 FIING SET -..030" underssze R L. L. s w2
t ‘ _ t.
S BAFFLES AND SHRGUDS (5018) ,
. ‘1 ' C ‘13453 - DUCT alr #1 side (use before englne 5er|a| no. 183550001 6)..... ... 1.
S N C ~43464. DUCT ~ air, #1 side (use after engme serial no. 1835500006) . ... .. .. o
2 C 43583  COVER- AIEAUCE . o e s e e AR i
3 C. 43590 DUCT -air, #2side. . .. ... oottt e 1
v ¥ C. 43465 - BAFFLE - #1 cylinder head {use before engme serial no. 1835500016) 1
4 " C 43466 - BAFFLE - #1 cylinder héad {use after engine serial no. 1835500006] .
3 5 C- 43452 . SCREW - 1/4'' - 20 x 7/16" self-tap S - 23"
6. - C 43467 BAFFLE - #2 cylinder head ...:... ... ...... e e LA
© 7 - C 43468  'HOUSING - blower 1
. - . - - LI v . L . '
8-3241-15 ’ July 1995




. ‘ . A,
CCONTOLEWKN =

-t
—

Tk b b b el b -
@ ~D O 0N

‘qt“-"

5\

£

-

CD@‘-IO'JU‘I-P?JI':.‘)—‘

0000000

= l ‘ ‘ ‘ . ‘. , ’ . Co- : . 10.3 '

B00000000000000000;

C

'REF.  'PART NO..

43531
43532

43513 "

43534

. 43535
43536

43578

43578
43580,

43587

43582
43583

43513
43584

“43585
43586 -

37568
43505

43469
' 129- 101
18099 '
43470 -

43471

+43472

43473

43474
43475
K0275220

43587

8-3241-17

' SCREW - 5/16"" -

43476

. Y S C L

MODEL 5012; 5016 AND 5018 FRONT CUT MOWERS

‘ f/ ENGINE LUBRICATION (5018)

.DESCmPhDN.

SCREW - $10 - 32 x 7116 oo SRR
CLIP - tube . . .. e

CAP -pipe .. ...... . O U,

PIPE - oil fill 3/4'" x 2-1/2" ... ........... e e S

ROTOR SET . ..... e PR e P
-SHAFT - mlpump.:...‘...« ..... e et A

GEAR - oil'pump v .. oo e . e ..

'SPACER . ............... P e L
CORIN-roll e B . e
"COVER -oilpump .......... R R PP

SCREW - #10 - 32 x 7/16"™". washer head e e
GASKET - adapter . ........... e e e

- ADAPTER - oil filter ......... R P, S
18x 17 ..., e e 3

FILTER -6il ..... . ... .. ... e -

PLUG - pipe 1/8"" .. ... ... oo P P -

BREATHER (50 1 8)

Fl

HOSE breather ......... A e e P N
NUT - 1/ =20, 10 oo i D
WASHER—1/4"'...“...."”‘..' ................. e e

COVER -upper............. P e S

GASKET. - valve cover . .a............ e RN [N
FILTER.- breather ... ... ..... OO T
'SEAL - breather .. ............. e W e
VALVE -breather . ... .......0 ... ... ..... [ .

COVER - lower . ...... e . R p
- STUD --breathercover ............. e [
" STUD - valve cover .. ........... SCITIITIPEN s e e
COVER -valve .......... PP e e :

]

" July 1995 -

REQ'D’

1
].
1
1
1.
1.
1
1
'_1‘\-.
UAR -
.-1'l
5
4
1
1.
z
T
i

B i e B 7% IR N N




kY
18

I

'MODEL 5012, 6016 AND 5018 FRONT CUT MOWERS . 19 .

P ‘ o e . STARTER (5018)

i) REF.  PART NO.  DESCRIPTION L - . REQD
1 C 43537  STARTER-12V...... P e R e A
2 - C 43538  KIT-drive..................... SR B e 1
, - C 43539 .. CAP-driveend........i....,5....... PR e L
. .4 . - C 43540 ARMATURE ............... e N 1
‘ -5 C 43541 ' BOLT -thru 1/4" - 20 x 5-7//8" ... ......0..0 ... 0...01...... 2
6 C 43542 - CAP-commutatorend .. ... .. ..... . ... ... 1
7 » C 28683 - KIT-brushand spring .. ... ... ... . . . . oo i 1
: 7 8 192- 19 LOCKWASHER £ 1/4” ... ... ... . ... ............. L e 2
" ) 9 129- 101 NUT-1/4"-20................... S T Tt 2

o .. ENGINE ELECTRICAL COMPONENTS (5018)

C 28692 "' .STATOR-15amps ............. e e

C 32947 SCREW --#10-24 x 314" ... . ... ... e

G 43533 - GROMMET ... ... R T SR

C '32948  REGULATOR - rectifier 15 amp . ......... ... ... . SN DR o

: .SCREW - 1/4’" - 20 x 5/8” ....... .. R

C 43561 MODULE - ignition .. . . . ... e e e e

C 43560 SCREW - 1/4"".- 20 x- 1" .washerhead ............... S

113- 4 SCREW-TI4”-20X1"'...I.;'..'..-..‘.....‘.' .......... S

C- 43562 '~ BRACKET - module. . ... S I e
43563  SPARKPLUG ... ... . . ....... PR S Ll

 CONNECTOR - rectifier. ......... e o S

43564  CONNECTOR - 2 contact, female . .. .. e PR . PRI

43565 CONNECTOR - 2 contact, male. .. .. ...0.vuusrnennn. .. e .

WONDHRWN S
-
e ]
by
-
o
L5
~

-
<

—
b —
oXeXoXok
[4]

N
©
o
©

—
Al

R !
-ty
! e
»
. ]
=)
! L
/ .
-1
"
., ou
r -
e
-
- . I o
- ‘-"‘ )
( R I £ .
.',‘ N * -

8-3241-19 < .. T o July 1995 .




——

L,

P

REF. :'PART'ND
T 1 ‘C 37511
2 - C 37549
3 C 37550
4 - C 37551
5 - C. 37552
6 "¢ 37553
"7 C 37562 -
. 8 . C 31615
9 ' NSS
10. 192-. 21.
11 c. 31614
12 192- 22
13 113-. 335
147 114- 201

1 C 37554 FILTER-fueI......................-..- ..... e
2 - C 44027 HOSE - fuel {cut to length) . . .. .. e e
3 214- 103  CLAMP -hOSE . ..o v v ie e anen e e e e

N NSS - © TANK - fuel (1-3/4"" filler tube) (use C45119, C44822) metai .....

4 . C 45119  TANK - fuel (2-1/4" filler tube) metal ............... RN L

.’B C 44290 CAP - fuel tank {with gauge) (1-3/4' threads) . .. ..............
B . C 44822 - CAP -fuel tank (with gauge} (2-1/4"" threads) use on metal tank. . .
5 C 45334 "CAP - fuel tank (with gauge) {2-1/4" threads} {use on plastic  tank)

B C 37812 NIPPLE - pipe 1/8" . ... ......... e e
7 ‘C 37811 VALVE -shutoff ............ e e e

8 . 131- 934 NUT - 174" -20flange fock . . ... ... v
9 113- 1-  BOLT-1/47-20x 1/2" . ... ./ i e
9 113-. 3. BOLT - 1/4" - 20 % 818" | . . i e

10 'C 32455  CLIP-"J7fuelline ....... ...

11 C 45333 ' 'TANK - fuel (2-1/4"" filler tube) {plastic) .. ... ... ... .c....0 ...

1T ~. NSS - TANK - fue! {1-3/4" filler tube) (plastic) (use C45333 C45334] PN

12 C 45061 - BRACKET -fueltank .......... ... .. /ccuomnaannnn..

13 C 45062. STRAP-fueltnak ..... .. ... ... . . it

14" 113- 5  BOLT-1/47 -20x 1-142" ... . ... e e U

15, 131-- 71 . NUT-1/4" - 201lock .. ... ..ot T

16 113- 103 BOLT-5M16" -18x1"....... PPN

17 131-- 9171 NUT - 5{16”-1Bflangelock...,-......'..<..‘.-.., .....

18 C 34189 . CUSHION..:..... e e PR .

19 C 43547 PUMP_fuel............A......-.............., ...........

20 C 43548 = GASKET - fuel pump......... e e e e T S

21 C 10678 CONNECTOR -80°hose ... .o . ' vinnnnon s e e

22 C 43549 CONNECTOR -hose ... ... /A . v R
23 C 43550 .~ SCREW - 1/4"" -20x 5/8". ... ... ... .... e e
24 - 195- 521 ©° WASHER-5/16" ... . .......... e A S A

i o E i : : . : . .

8-3241-21

- WASHER -
- LOCKWASHER - 3/8"
© WASHER - 1-1/8'

.BOLT -'7/16"" -

: MODEL 5012 5016 AND' 5013 FRONT cur Mowens” '

ELECTRIC CLUTCH (PTO)

DESCRIPTION

CLUTCH ASSEMBLY - .
. BRAKE - clutch ,
- ARMATURE - clutch

COIL - -clutch
WASHER-- retaining
1 (5012, 5016) (use only Hef ANDE

LOCKWASHER - 7/16'*
14 x 3/4"

BOLT - 3/8" - 24 x 1-1/4”

'FUEL SYSTEM

ROTOR - clutch . ... . . PR P SN ST
KIT,- spring and nut {3 each) e A

.......................................

. BRACKET - clutch stop

........................................
..........................................
................................

PRI

......................................

REQ'D

. 1',
1
»
1
N
1
1
1|
1
1
by
2
2
1

. July 1995




MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS . . 28
| 'BASE ASSEMBLY |
REF. ~ PARTNO..  DESCRIPTION - DR - meaD
42892 BASE - 5018 shown ‘ ‘

..........................................

41005. - BASE - (5012, BOT6) . . '\ oo eeeee et il e .
37575 ARM - deck lift R.H. . e PP A e e
37574 ARM -front LH. . ................ ... SEREEEEE e Mol
37573 . ARM -frontRH. ........... N PR e
37578 . .PIN. - crass bar ' '

Cc
C
c
Cc
Cc
C
C' 37579 - BAR - cross
- C
Cc
C
C
C
C

............................................
---------------------------------------------------

................................................

. 37577 TUBE - wire .
37683 LOCK-forwardnosedown ... ........ ... . o
375856 . TUBE - drive idler {5018 shown} . .

DOONDG W'

37603 TUBE - drive idler {5012, 5016}
37576 BUSHING - deck lift arm (3/8'* long} .

11 : 37586 BUSHING - pivot (1/2” long) ..... . R TR AP
12 ©'113--417 - BOLT - 1/2" - 13 x 1=V e e e

13 - 113- 441 . BOLT - 112 - 13 X 2-H A e e e e e e

14 TO113- 210 0 BOLT - 3/8" - 16 x 3" . .. e e e

. 156 195- 106 - WASHER - 1/27 ... ... ... v

16 192- 23 LOCKWASHER - 1/27 e e e e e
17 0 195 104 WASHER = 3/8" . L L e

. 18 131- 938 NUT - flange lock 3/8” - 16 .. .... ... .. JR e

19 129- 105 NUT - 1727 - 13 . . i i
20 . . 132- 310 - PIN - cotter. /8" x 1" «

........................................

()

21 C 37595
L 22¢ C 15672 _.
22 C 38864
23 - C 37587
24 C 37521
25 -193- 7000
26 C 38594
.27 131-. 71
28 .129- 103
29 . 192-- 21
30 T 113- 213
31 C 37815
32 C 37816
.33 113 . 4
.

8-3241-23

SPRING - idler tension .. ........, e e SRR
PULLEY - idler 2-1/4' O.D. (68018} ... .. ... e AP
PULLEY - idler (5012, 5016} .. ............ ... .
SCREW - machine #10- 32 x 6/8" . . ... ... ... ... e
SWITCH - safety ... .. i e e e

ARM - deck lift L.H. .. .. S e e
'NUT - lock /47220 ... ....... . o..e. R e '
NUT - 387 - 16 . ool e
. LOCKWASHER - 3/8"" .......... e R
BOLT - 3/8" - 16 x 2-1/4'" {5012, BO16} - .. ....... B
SPRING - Iift assist. ... .. S I
CABLE - lifty. . ............. e A
‘BOLT --1/4 - 20x 17 ... ... i .

.........
..........

ENN S WORSNEN SN AR NON DS Wa SRS —Es

i July 1995 - —-
_4}‘{!7\;\ .




-. MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS - - . » 25
7 : { ,I - BODY _
7 L . : .”' ] N ' ) . ' ' . .\ . ) .
LT 'REF. PART NO.  DESCRIPTION -- - ." : L " REQ'D’
1 C 44954 BODY - 5012, 5016, 5018 (use S/N 14175540 and after} ........... 1,
1 C. 40992 . BODY - 5018 (shown) fuse before S/N 14175540) ... ..... RPN S
: 1 C 40956 - BODY --{6012, 5016) {use before S/N 14178249) ... .. e | "
o2 € 39534  FENDER - R.H. (shown) 5018 . ... .. e e e e 1 p
' 2. C 40645  FENDER-L.H. 5018...... e e e “1 R
3 C 41163 COVER-back ............o il i, e © 1
4 C 44844  BAR -.handie (optional}:........ e e e AN oo
5 C 37824  BEARING - rear wheel fork . ....... T L 2
6 C 37810 ° WEIGHT - tail {optional for 5012) .......... e e [ 1
7 C 41944 STUD - fastOner . . ..y ot i e et et e it e 1
-8 C 41945 GROMMET - fastener ... ..1........ e e 1
g9 . C 42053  PANEL-desh............. e e SN T 1
10 - C 37958  “WEIGHT - tail 13 Ib. (optional for 5012) ............ PR TN 2
i C 37598 NUT - lock #10-32..... L O N . 2
12 . 182- 528 SCREW - #10 - 32 x 1/2" . . e i e 2
13 C 37828 SHIELD -heat .......:....viiniinnninnnninnnngennenn, 1
.14 - C 37828 TRIM - O e e e e e e e e e 1
18 . € 37830 TRIM-12-3/4" ... ... . e et e e -1
. 16 113- 103 BOLT - 5/16"-18x 1" ...... PR e peeie. 2
17 182- - 20 ~ LOCKWASHER - 6/16" ............... S 2
18" 196- 103"  WASHER - 5/16"" . ... ... e e e e e e PR o2
toa9 113- 259 BOLT - 3/8" - 16 x 4-1/2". . . ....... [P e e, . 2
20 - 131-1352 " NUT-3/8" -16flangelock .. ..... ... ........... P SN 2
S 21 - 113- 425 . BOLT - 12" =13 x 3" o i i i e e e e n S S 4
22 - 131- 70 NUT -1/2"lock .. ... P 4
23 C 25165 GROMMET .. ... ... . i i e e 1
( 24 C 37818  MOUNT - body, rubber . . .. ... e R -
25 C 37581 © WASHER - mount, body . ..... T e e e - 4
- 26 . C 39524 PAD - fender (5018)........ Ve e e e 2 .
27 ©C 398525 = PAD -footrest, front L.H. .. ......... ... .0 o i AU 1 J
, - 27 - C. 39526 PAD - footrest, front R.H. (shown) . ... ............ e e 1
.28 C 40725 PAD - footrest,. rear L.H. {5018) . . ... .... L L ’ 1
28 - C 40726  PAD -footrest; rear R.H. {shown) (8018} . ............ ... ........ 1
287 C 39537 . PAD - footrest, rear L.H. (5012, 5016} ... .. .. ....... B
28 C 39538 PAD - footrest, rear R.H. (5012, §016)..... e s T
. 29 C '42061 . -SKIRT -L.H.(5018) .......... e PP 1
‘297 C 42062 SKIRT - R.H: (shown} (6018} ............... g 1
. 29 . C-41167 - SKIRT-LH.(5018) ............... e W \ 1
, - 29 C 41171 . SKIRT -R.H. (5016} ....... et e ] e 1
" ‘ 29 S C 4117b SKIRT - L.H. {8012} ....... L 1
\I-K ©C 41179, SKIRT -RH. (8012} .........cvvviinnann. e P e 1
. 30 113- 118  BOLT - 5/167 - 18 x B/8" .. .. oo ... e 4
31 - 195- 103 . WASHER -5/16".....<..... 4
32 - . 131- 911 'NUT-5/16" - 18 flangellock . .......... e e aen B
33 C 34808 BOLT - 1/4" - 20 x 3/4" self-tap (6012, 58016} . .... o 0...... e 8
. o 3 s 33 -C - 42056 BOLT.- 5/16” - 18 x 5/8" black . . ... .. .. e e e . 10
’ : B 33 -~ C 42057 . BOLT-5/16"-18x1-3/4"black .. .. ........ivinn.on. 4
T - 34 C 39533 PLATE -face ............ ... it Paareaean 1
35 . 131- 971 . NUT-#8-32flangelock .. ... . o, P 2
36 ~° C 44035 TRIM - 27" leuttolength) . .70 oL o SN 1
"‘l 37 C 37817 . BUMPER--nylon........... PR P 4
) , l 39, . _C-.-37631 “GRIP-handle................. O A A A 1
. R e L 111- 132 BOLT - 5/16" - 18 x 3/4"" carriage.. . ... ... ...... I “.... UAR
‘ e T 40 C . 42056. SCREW - 5!16"—18}:;?&%!3(:!{;.’ ........ e PR cee UAR
ST T RS 182- 573 SCREW - #10-24xM3" ........... P .4
. Ve T . R . g ' ‘\41' - €, 39403, SCREW - #12x 1/2" .. ...... O e EEREE I e 4 .
: 5 . e T T ‘ . . o ( . 42 192- - 19 LOCKWASHER - 1/4°" (8012, 5018} .. .......... I P 8
e emm T . . S L - ‘4&3 - C 34117 NUT - #10 - 24 flange lock .. . . . . e F R EE I IPII 2
- ‘ - ‘ e . o o ‘ . f 8-3241-25 o . o ‘ ] July 1995

B




. 28

T

REF.

COADDARWN =

'8-3241-27

AN

MODEL 5012, 5016 AND 5013 FRONT NW.
. SEAT LID AND STEEHl G

‘PART NO. DESCRIPTION ' . . - T ~ REQD
‘C  44237** LID-‘seat......................' ........... i 1
C . 38054*+ LD -seat. ... ... ... . e "1
- € 37840 . BRACKET -lever lock . . . .. e S o
C 37841 ° LATCH - lever lock .. . .. .. L SN D AP
‘C 42895 BUSHING - (also order C42895) ......... R L2
C 37842 BEARING.-block ......... ... .0 ..ccuiuuo.. .. e 4
C 37843* LEVER - steering ...... T U T2
C-- 44915**. LEVER -steering .............. PR e e 2.
C 44481  LATCH-seatlid................ e e .
.NSS .7 ¢ BOLT - latch, seat lid. {use C44481) ....................... e 1
‘C. 42896 BRACKET - steering cable end (also order C42895) ..... e . 4
:C 32455°'. RETAINER - harness, seat lid .. ................... e e R
C 37520  SWITCH - seat ...................... P S 1,
"C 37847 SEAT....... e P e, P PR e 1
€ A3201%%  SEAT . ... e e 1
. C 37826 ' PLATE- lid filler ... ..... e A e e e 1
C 37850 - SPACER-seat..................0 . 0 . . . . . i 4
C 37851 SPRING -latch, seat lid . ...... ... . ... . .. ... .. ... .. ... ... 1
C 37837 SPRING - bracket, lever lock .. .. .. .........0c......... e 1
C 37521  SWITCH - safety..,...\..........' .......... e . 1.
C 37631, GRIP-handle................ R e 2
NSS - CABLE - steering {5018} (see page-37) e . e - 2
C 37705 CABLE - steering {65012, 5016)......" T e -2
C 37616 CLAMP - steermgcable D "UAR
C . 37852 PROP - seat lid'......... e, P P 1
C 37848*% KIT - seat slide rall Tpair}. ... ........... et e e e 1 .
C 37853 ° SPRING - seat ....... e I 1
195- 103 WASHER.- 5/16" .. .. . .. i, 8
131- .69 " NUT - 5/18" . e e e e . e : 4
113-° 4 BOLT-1/4"-20;<1” ............ 2.
195- 520 @ WASHER- 14" .. ................. T .3
131- 71 " NUT-1/4” -201lock ....... e PR e e L 3
113- 103  BOLT-5/16"-18x 1 .. ........ S - 6
182- 528 . SCREW .- #10 - 32 x 1/2" e s e e e 3
. 193-1000 ‘NUT -#10-32 ..........:, . T A e e e 7
111- 114 'BOLT-1]4“-20x11I2"carr|age ......... e 8 .
. 195- 102 WASHER - 1/4"” . ... ... ............. PR e e s e ) 10
“M1131-0 71 NUT-‘IM-" 20lock ... ... ...l PR A V. 11
13- -.3 BOLT -1/4"" - 20 x 3/4" ... ... e e, P . 2 .
C 42359  BOLT.1/4" -20x2"...... e e e R
. 113- 3 . BOLT-1/4"-20x3/4" ......... e I e eel. 20
C192. 18 LOCKWASHER - 1/4" . ... ............. P, e e 2.
182- 526 SCREW - #10-32x3/8" .......... O 1
192- . 18 LOCKWASHER - 3/16" TR REE B 1
C 44498 SPACER................. e e e e e e e e ' 1
C - 37787 .. GROMMET - 1/2” x 1" L .7, UAR -
C° 25165, GROMMET - 1" x 1-3/4" .. ... .. B ¥ 1 Y
.111--204 - BOLT-5/16"-18x 1" ..... e e e e e i 4
-192- 20 © LOCKWASHER - 5{16'" . ............. e e P 8
C ‘41956 - TRIM - (23-1/2"* piece, cut to Iength} s T
131 7i NUT - 1/4"” -20lock ... ..0.............. e e UAR
NSS . KIT - arm rest {optional) (order as machu‘ibry |tem GDS13) ..... e e, -,
C 22947  TIE- nylon .. ... e P A 1
C 43137** SPRING --seat ... .. Y e TP 2
C 43438** KNOB-seat.......... e e 4

*use before S/N:
**use S/N and after:
5012 - all before
5016 - 14178234
5018 - 14175495

, ,J.uly 1995




. 28 . B L R . e . | | |
S S P TN L I S MODEL5012 5016AND§018FRONTCUTMOWERS . - © 29

o 2 SINGLE TAIL WHEEL
:', "1-'-‘\ _. v 4
e R - REF.  PART-NO. DESCHIPTION S S A REQ'D
o E & 1 - C-38027  AXLE'- wheel (5012, 5016).....<..._........4.......,, .......... 1.
S 1- C 37854  AXLE - wheel (5018} . .\ .ooiiocoenennn. .. B 1
' = 2 C 28028 - WHEEL ASSEMBLY - tail (5012, 5016). .. ... ... e e BN S
. RS ) C 42624 ‘BEARING - wheel (5012, 5016}. . ... .. T . 2
. ’ . C. 38029 TIRE - 15 % 6.00 - 6 (5012, 6016) .. ... ... . ... i.:iv:eeweve a1
a ‘ o C 38232  RIM-6" {5012, 5016} (includes bearings) .. ....... e . "1
s L .2 C 37855  WHEEL ASSEMBLY - tail {(5018) ... ...,....... e 1 _
' C 42624 _'BEARING - whee! (5018) .. ... e TR S . 2¢
\ K L C 37857 ' TIRE-15x6.50-8(5018) ..... S 1
. | T C 37858 RIM - 8’ (5018) lincludes bearings}. ... ... . ...... T
. ,l\ 3 C 39015  FORK - tail wheel (5012, 5016) .. ... ... .. N e e R
- L 3. C 37859  FORK - tail wheel {5018} ... ... ........ A e 1
K : 4 C 37880 COLLAR -set 1/ ..., .. ... e e s
= 5 C. 37861 . SPACER - tail wheelfork ... ......0....... L e !
. 6 C 38055  .BOLT- 1/2" - 13 x 8-1/2" 45012 5016)....' ........... R 1
y - 8 113- 452 - BOLT - 1/2” - 13 x 9-1/2" {8018) . «... ... ....... e N
- B , 7 '85- 58 . SCREW.-set /16"~ 18 x-1/2" square’head ... ... ... .. e L 17
’ i o 8 192- 23 LOCKWASHER - /2" . .......... e 1
- . - 9 ' .129- 105 NUT-1/2"-13............. e e 1
i - . 219- .92 . .FITTING grease 90° 1/4 - 28 self tap {caster pwot) e cee e -1
<& . . L .
. e o DUAL-TA:LWHEEqum)
1" - C .37863 . AXLE - disal wheel .. . . ... i 1
~ 22 NSS "~ FORK - tail wheel (use C45645 and 113- 448} R e 2
- 3 . C 37865~ BRACKET -mounting . ...........c.---.... e PR . 1
. 4 G, 37866 " TUBE - block ...... e S . e e 1
5 - T 38230, PIVOT -axle ~.............: e 1.
6. ° C 37915+ AXLE-wheel................. e 2
oo 7. ..C 37868  WHEEL ASSEMBLY .......... S . 2
. o ..C .37872 . - BEARING - wheel .......... J e . 2.
| . C 37870 ~  TIRE-13x5.00-6 . .............-. e 2
.. C 37871 RM- UL, e P S 20
’ . .8 C -37824  BEARING - 17 _...........i---.. e 6
| .9 . ' C 37860 .COLLAR-set1” .. ................. T I 4
10 . . 113-2419  ° BOLT - 1/2" - 130x 61127 - Lo A SR 2
. RS TR 192- 23 + LOCKWASHER - /2" ", ... ... oo .. P e 2
o .12 ©129- 105 .- NUT-‘1I2'.“- 13.... e U L v 2
N3 - ' C''37756 - ° SCREW - sét 5/16' - 18 x* 172" square head *, ... . .- TR .4
— 2219-° 20 . FITTING - grease 1/4'" -28 self tap (castor plvot) e Tz UAR
o ~ 14" C 38055 = BOLT - 1/2" - A3 x 812" .. ..., A 1.
- 1§ - 195- 106 WASHER - 172" 0.0 .. .. .. e wliiiiiet.o....-- UAR
L . 16 . 131070 . NUT-1/2"-13lock ........ DR TR R R
'} ——
Y
(o

3dar2e . o T T Juyees




REF.

copnqmmhmr;:_a

20

21
21

23

24 -

25

26 .

oodonnqn

113-

PART NO.
L 219 .20

37824
45645

45618
45689

- 45841

' 192- 23

113-. 417
129- .105
412
C 45708

C 37860 ..
85- 58

C 37915
113- 448

'C 37869
C 37872 °

C 37870
C . 37871

C 45711
“113-

646
113- 2606
131- 3566

" € 45748
113- 208.

131-1352
195- 541

. DESCRIPTION
_ . BEARING - ball 1"
'45610:

14919 .
37004 .

. WASHER - 1"
- WASHER - 1/2% x 1-3/8" . .. .. N

- BOLT - 1/2"

" BUSHING -

MODEL 5012, 5016 AND 5bj13 FRQNT‘ cut Mowghs .

31

4

DTW10 DUAL TAIL WHEEL

. o REQ’D
FITTING - lubrication 1/4°" - 2810 X

AXLE - dual wheel .. ... .. ...t e I
FORK - wheel . . ... ... e T e B
MOUNT - axfe ....... e e
ROD - axle pivot. ... ... .... N AR C TN . L

x 1-314" 00 I SR T U
WASHER < 1/2" x 1'" . e e A

‘LOCKW'ASHER - 172"

NUT - 1/2"
BOLT - 1;’2

.....-...........L,.....................,,_',

- 13 A I 77 L S
MOUNT - axle, front extensxon e e e e T
COLLAR - set 1 [, e T
SCREW - set 5/16"" - 18 x 1/2"" square head .
TUBE - axie ....... e, e T e
BOLT - 1/2" - 13 x 7" ’ ‘ ‘
WHEEL ASSEMBLY
BEARING - wheel ............. ..., e
TIBE—,13x5._00—6..'....“ ..... e e e e
" RIM - .

Mo ad NN SN AR s 2BP 22N 0w

tail wheelhub. .. ...... .. S e
BOLT - 5/8" - 11 x 7-1/2" . ... e
BOLT-5/8“-'~1.1x11“.".‘ ...... e e
NUT - 5/8" -

PLATE - stlffener e e e o L2

BOLT - 3/8” - 16 x 1-1/4" ... ......... e e e e e 2.

C-NUT.-3/8"" - 16 flange lock .. ........ e S 2
"WASHER -'5/8" x 1-1/2"" . . .|

8324131 .

July 1985




OO~ DO W=

2

Q

8-3241-33

|\; — !
A , MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS .

| _ . PARKING BRAKE

- LR R o ) b‘ . {also see drive assembly)

REF.  PARTNO.  DESCRIPTION |

C_ 37631 CGRIP - harfdler. ... ..ot
- C7 37604 ~HANDLE S brake . ..o ovve e b e e
.C . 37630 ""“BRACKET stop (SO18) ....0 ...
913- 3 CBOLT-1/4"-20x3/4" ... i lanoen.

192- - 19 LOCKWASHER - 1/4" . . . . i it
129/ 101 NUT - 174" =201 ...t i e
C. 37606 ROD.- brake (6012, BO1B) . . .. oo .o el
‘C 37822  ROD - brake (BOIB) .. ... f e e
. 132- 332 PIN-cotter 3/32" 'x ¥ ... ... e et Ve :
C 37985  ROD - cross, brake (5018 brake rod not replacable) t5012 5016) .......
' 10, C 37607 . BEARING - cross rod (5012, 5016} ...............................
LRI C 37986 - ROD - caliper (6018 see drive assembly) (5012, 5016) ... ..........:
12 . € 37987 SPRING - compression (5012 .5016) (5018 see drive assembly} . ... ...
13 195- 102 ~ WASHER 1/4"" . ... ... .. o......... e e
i4 S 131 771 NUT - lock 1/4" 20 .........................................
! .
; ‘ . PUMP DRIVE CROSS SHAFT
Te o o (5018) “ .
1 . C 37770 PULLEY - 4" OD x 3/4" 1D {use B3: 55 set screw) ..................
2 C 29581 KEY - 371687 x 3/16" X 17 oottt et e sl
3 ) C' 37773. BEARING - flanged {includes locking collarl T
4 C 37774 - MOUNT-bearing L.H. .. ... .. . . . .. . e
B C 37775 MOUNT - bearing RH. .. ....... [ i
6 C 37776 SPRING -extention...................... e e
o~ 7 -C 45777  SHAFT - cross ...................... [P
-8’ 131- 911 NUT - 5/16.- 18 flange 1otk . . ... oo ontineo e in e,
9 0 111-- 203 BOLT - 5/16™ - 18 x 17 carmiage .. .........cnoveeunifoieuun, .
10 © C 24342 BELT - drive {(use PIN 14175410 and after) 367
10~ © C 38406* BELT - drive {use before PIN 14175410)-34" .. ... . e
11 S C 45420 KIT-belttension .............. .. ..o e
12 C 45123 TURNBUCKLE . o e e et e e et e e e e e e et e e e e e g
. 13 . C 451486 SPACER ‘& .. i i e e e e T
P 14 113- 209 "BOLT - 3/8" - 16 x 11727 L
ol 15 129 103 . NUT =387 - 16 o ve e vee st et et e e ettt e
b / 16 129- 175, CNUT - 3/8" <16 LH. threads ............ ... ... ... ...,
i 17 © 131- 938 - NUT-3/8”-16 flange OCK o o o e e
. T8 195-2028 . WASHER ......l.j...iiiiliien

"33

REQ'D

. mmmmm-;w—t—a:-bh(aé
. c - ! y
) B .v“‘_-— ‘.,' ‘All

NNNNNNRNS S RRasRaaNnww

*Prior to PIN. 141 7547 0 the use of C24342 belt can'be recommended Itis
a longer belt,. permitting inicreased belt adjustment. Removal of two air fins

on the body side is requnred to allow for the new: -belt path %

July 1995




1%

- 8:3241-35

MODEL 5012, 5016 AND 5018 FRONT-CUT MOWERS

LEVEFI transmission dump R.H. (use S/N 141 75495 and after)

" NOTE: Seg page 39 for steering cable kit. -

*use before S/N 14175513
**use S/N 14175513 and after -

o DRIVE ASSEMBLY R.H.
‘ {5018)
REF. - PART NO. DESCRIPTION - . . REQ'D
1 .. C 37729  TRANSMISSION - ZT ...... . e PR e 1.
.2 C 37730 . BAND - brake . .. .. e e e e e e e 1
3 £ 37731 - DRUM -brake ........... e T S .. 1
.4 C 37732. RING-snap............ e e e e e 1
5 '132- 332 PIN-cotter 1/87 x 17 ...... ... e e 2
6 C 37733 | ROD- brake . ..coooov oo e e e e 1
7 C 37724 COLLAR - brake rod T [T S 1
.8 131 71 UNUT -doek 14" - 20 ..o 2
"9 C 37725 SPRING ...... e e T e S
10 195- 102 WASHER - 1/4” /.2 .. ... ... e F e e 5
11 "G 37736.'»SPACEH............j:'l...r..........l ...... P . 2’
12 . C 37737 RING-snap ..........0....c..... e e 1,
13 . "¢ 37738 GEAR. . ... ... i e e AP 1.
14 ~© . C 37739 - BEARING ..... L A e 1
15 . C 37740 SPACER . . ............ R R R 1
16 ~ C 37657, NUT - lug- 1/2” - 20" .. ... .. AT A 4
17 C 45399 PUMP - hydro R.H. (also use C45408 before S/N' 14175499) .. .. ... .. 1
18" ‘'C 37742 LEVER - transmission dump {use before S/N 14175495) shuwn ....... 1
18 C 37743 BRACKET - dump-lever stop . ... ...... P T
.20 C 37744 SPRING - compression . .. ..................... e e 1
21 C 37745 WASHER - 3/8""...... N P e "1
- 22 NSS ARM - fransmission. tsee page 37} .......i... .. e e 1.
© 23 C 37747 BOLT - dump valve.. e B T W
. 24 192-. 21 LOCKWASHER - 5”6". e e e e 4.
. 25" 129- 103 "NUT- 516" -18........ e e 2
26 - C 37763 "WHEEL ASSEMBLY e e AP e A e 1.
C 37652 TIRE-18x9.560-8.......... e e 1.
. C 37666 RiMazwheel . ........... ... 0 .. ... e e T 1
27 113- 120  BOLTC'S/16" - 18.x 1-3/4" .. ... .. DN RS 2
28 . 113- 134 BOLT - 6/16" - 18 x 7-1/2"" . .. ........ e e e e 2
29 - 'C 37591 LOCKWASHER - 3/8”" % .., ... L. ..... e e D
.30 C 37592 . NUT-3/8"-16....... e e e
31 'C 37752 KEY - BX B X25 MM ... e "
32 NSS* PULLEY - 4" OD x 15 mm ID (use C45272) R [
32 C 45272** PULLEY - 47 OD x 15 mm ID (also use C32199 set screw) AP
‘33 . . C 37754 ADAPTER - ......... ...\, e e e
34 ' C.37755. ADAPTER - 90" ..............
35 C . 37786 SCREW - set 5/16'" - 18 x 1!2” square head A
. 36 C 37757 LOCKWASHER - 1/4"" ... .W.iueennlva., N e
37 - 131-1102 NUT-1/47-20. . . v P e
- 38 C 37616 . CLAMP :-cable..... T P e e
38 C. 37615 BUSHING - cable . ..... e e e e e
40 113- 4 BOLT-1/4"-20x 1" ........... e J O
41 C 37614 -BRACKET - cable end...-.‘...‘..'. ...... e e e
42 193-1000 - NUT -lock #10-32 . ..... .. ..., [P PR e e
43 NSS . CABLE - steering 58" (see page 37) ... ... ... (O .
44 C 37761 BELT -pumpdrive . .......... ... ...... e e P
45 .C 45273 BOLT - M6 - 1.0-x 12m flange . . ... ... e e et
46 -~ 1956-2063 . WASHER-5/8" x-1".......... e AU e Y
- 46 .. C 25178  WASHER -5/8" x 1" x.020" ............. PP RS
47 195- 520 WASHER - 5/16"" x 7/8" . ....... e e S
48 " C 45166 .......

- , . * -

July 1995



36

© 8-3241.37

MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS

NOTE See page 37 for steerlng cable kit.

+ 37
DRIVE ASSEMBLY L.H.
© (5018}

REF. - PART NO. DESCRIPTION "REQ'D
1 C 37729 TRANSMISSION -.2ZT | ... ... . e ie s 1
2 C 37730 BAND - brake . . . .. .0t e e e e e 1
'3 Cc 37731 DRUM - brake - . . . T 1

- C 37732 RING -snap ... . ... i i it ia e e 1

5 132- 332, PIN -cotter 178" 3 1/ L. i e i e e e s 2

-6 C 37733 ROD - brake . . ... .. i i e e e e e 1
S C 37724 COLLAR-rod. ... ... . . . % i i e s 1
8 121- 71 NUT “fock 1/4" <20 .. ..o o 2

9 C 37725, SPRING ' ......: e e e e A e e e 1

10 195- 102 ° WASHER - 1/4"" . .. ... . .. e 5

11 C 37736%: SPACER......... e e 2
12 'C 37737 RING-snap ..........0...... ... e e e e e 1
13 . TC 7738 GEAR. . e e e e -1
14 C 37739 BEARING .. o o e e s T
15 . C 37740 SPACER ... ... ... ... .. iiena.. E A 1
16 ~~ C 45398 . PUMP - hydro L.H. (also use C45408 before S/N 14175499} ......... 1
17 © C 37761 . BELT-pumpdrive - .. ... ... ...t iuinvnnneenenaianadnmeninss 1
18 . C- 37742 LEVER - transmission dump {use before S/IN' 14175495} shown Ci e 1.
i8 -. C 45165 LEVER - transmission dump {use S/N 14175495 and after) . .. ........ 1
19 . C 37743 . BRACKET - dump lever stop ... ...... S 1-
20 C 37744 SPRING - compression .. ............ e P, TN o 1
21 C 37766  WASHER-3/8" ... ... ... oo ilinn oo, [ 1

$ 22 NSS ARM - transmission {see page 37] .............................. 1 -

- 23 C 37748 l'BOLT GUMP JBVET .« oottt et e e e 1
24 1a2- 21 LOCKWASHER - 5/16" ... .. ... . e s i e 4
25 129- 103  NUT - B/1B 7 - 18 . .. i e s v i .2
26 NSS . CABLE steering 58’ (see page 37) ............................. 1
27 113- 120 BOLT - B/16" - 1B x 1-83/8" . ... i 2
28 ‘G- 37751 BOLT BB -~ 1B x 7-1/2" .. e .2
29 . C 37591. . ‘LOCKWASHER -.3/8" . ... . . . . . e abaluiiiian 1
30 - C 37592 NUT BB - 1B . e 1
31 C . 37752 - KEY - B X B X 2B MM e e ot eee it e e e e 1
32 NSS* PULLEY - 4”0Dx15mmID(useC45272}...-..........;..j.._....' B
3z C 45272 . PULLEY - 40D x 15 mm ID {also usé C322199 set screw} e e ]
33 . C 37754 FITTING - male adapter ........... ... ... covitenon. I 1

- 34 "C 377%5 FITTING - male adaptor 90° ... ... .......... PP 1,
35 'C 37756 SCREW - set 5/16"" - 18 x 172" square head ..... e e 1

. 36 C. 37757 LOCKWASHER-1I4” e 1
37 131- 1102, NUT - 1/47 - e e e P .3
38 - C 37616 CLAMP~'pab1e............... .............................. 1

. .39 C. 37615 BUSHING -cable ... .. ...t i it n i it e e nt e s aeas 1K

40. 113- 4 BOLT - 1/4” - 20 x 17 ..o e 1

41 C 37614 BRACKET -cable @nd . . - .. it b e ceeie e et e i 1

. 42 193-1000 - - NUT -lock #10 - 32 . . .. .t et el i e e eas 4 .
S C 37763 WHEEL ASSEMBLY - notshown...,_................... ........ 1

‘C 37652  TIRE-18x9.50-8 .....:. ... ...t 1
T 'C 37656 - RIM-wheel \ ... ... L.

- 43 C 37657 - . NUT - tug- Y7 X T S e B 4
44 - C- 45273 BOLT M6 - 1.0 x 12mmflange . ... .. .. ... ... .... .. e o 1
45 © 195- 2063' ASHER < BB X 1" o ettt e e e e UAR

o I46' . 19%- 520 ASHER 5/16” XWBY e T ‘

‘July j99,5




38 ;
Lk

’ Y+ ' REF. PART NO.
\ 2t C 42894

A 2 . C 37598

\ 3 . .C 42895

y 4 111 11

I ¢ 5 .195- 102

- 6 131- 71

7 113- 4

8 C 42896

‘9 C 42897

10 C 42898

11 C 16714

12, C 42901
13 C 16745 .

A4 195.. 533

15 " 131-1352

16 113- 103
17 131- 911

18 113- 4

19 ' 195- 102

5 20 C 42903

| C 21 131- 7
22 'C 42902

B 23 'C 42904

B i .24 C' 34173

A

1. G 44942

2 C 44948

3- C . 37631

4 C 44949

5 . C 42895,

6  .C 44952

7 111- 132

8 " C 42056

8 C 44959

.9 131--911

10 13- 1

11 C 45120

i Al
8324139

MODEL 5012 5016 AND 5018 FRONT CUT MOWEHS

C43293 STEERING CABLE KIT

(|ncludas cables and hardware for both sndes}

DESCRIPTION

CABLE - steering 46" . . . . .. RS
“NUT - #10 - 32

BOLT - 1/4'" - 20 x """

UFTLEVER : .
5016 ‘SIN 14178249 and after
5018 - S/N 14175540 and after

LEVER - lift ... ... ... . e :
FﬂVOT-lﬁt....J..:1“.=.”.....1.i.,:.;....r...[

BUSHING - steering cable....'...'.‘....‘.' ........
BOLT - 174" - 20|x 1" carriage .. ...... I e
WASHER - 1/4" ' ... e
NUT - 174 20 ... ... .. ... SO R .

L N R T
...........
...........

BRACKET - steering cable end ... ... [
" LINK - controlcable . ........... P [
BELLCRANK . ... ... e S
BUSHING ... . ................ e e
'BRACKET - bellcrank mounting . .. .. ..:............ .
. BOLT-shoulder ............ .......... PN PR
"WASHER S22 e e e e
"NUT - 3/8"" --16 flange look ..\ e e e e
BOLT - B/16" - 18 x 1" ... ... .o oo .
NUT - 5/16" -.18. ... .. e e
CBOLT-1/4" - 20x 1" . ... .. ... e S
WASHER - 1/4" ... .. .. e '

- "PLATE - cable mounting . ... .. e e e
CNUT - 1/4 - 201ock . ... . e e e
. BRACKET - cable mounting. .. .................... !

ARM - transmission ©....... . .... Z .

PIN -spring ... ... ... ............

............

BUSHING ..........,.... [ O
" BRACKET - leverfock dowp .. . .. e e E
BOLT - carriage 5/16° - 18 x 3/4” ... ... .. e e
SCREW - 5/16"" - 18 x 5/8 allen head ............. .
 SCREW - 5/18" - 18 x.3/4" ... ... ... ......... el

NUT - 5/16" - 1B flange lock .- . . ... e R B
CBOLT.- V4" 20 x 127 .o e
" SPRING - torsion ... ........ e -

39

REQ'D

TRNRRRNARNABRNNNN=SNNAENOS RODN

 July 1995 -



/8-3241-41

MODEI. 5012, 5016 AND 5018 FRONT CUT MOWERS a1
TRANSMISSION AND DHIVE CHAlNS }
(5012 5016]

REF. PART NO. -DESCR!PTtON REQ'D
1 C 37860 COLLAR - set 1" T .2
2. C .37756 SCREW - set 5/1 6“ = 18 x 1/2v square head ........................... . 2
3 C 37988  WHEEL ASSEMBLY - driVe . .. ... ..ot v ieee e e e e e e .2

C 37989 TIRE - 16 x 7.50 - 8 .................... A

. € 37990 RIM -wheel .......... .. .. Nk
4 C 37657 NUT - lug 1/27 - 20 . .. ..ot 8
C 37992 HUB ASSEMBLY (BOT2Y . e e 2

5 C 37824 'BEARING - wheel . ..................... e e e .2
6 C' 37991 HUB - wheel (5012} ......... SRR e e e TR 1
"6 C 38993 _HUB - wheel {5016} ... .. e . T ST L2
7 C 37661 - BOLT lug 1/27 - 20 x 1-174" ... ..o T 4
8 C 37993~ FITTING - grease 1/4' -'28 self tapping. ... ... ... e e e 1’
9 C 37994~ - SPROCKET - final drive ... .. .. . ... .. .. . "
10 - € 37996 » CHAIN - final drive (S012) . . .. .. . .. . . 2
10 ,C 44081 -CHAIN - final drive, No.'40 {5016) . ......... R e 2
‘ C 28983 LINK - offset-(BO16) ... .. ... .~ ., ... D S e . 1

\@;:2‘8982 LINK - connecting (5016) . . ... .‘ e L e PR ' 1

11 ¢ 797997 AXLE - drive wheel (5012) ... . ... ....... e e e e 2

11 C 38859 “AXLE - drive wheel {5016) ."............... e e e e 2

1 C 37998 COLLAR --SUppoOrt ... ...... ... cuoucitioo... e e e 2

1 C 37999 ' -WASHER-3/4" 10'ga. ... ...cvurernn... A e 8

C 3BODO ° BEARING - idler Sprocket 12" .. e e e e e PR 2

C 38002 SPROCKET - idler {includes bearlngs) ................. e 1

C 38003 BEARING - idler sprocket 3/4"" ... ............ P .o 2

C 38004 "CLIP - transmission dump valve . ..... ... e e 2 -

C " 38005 SHAFT - idier sprocket. . ., ............ ... .. ... e i 2

C 38006 SPROCKET - transmission {lncludes brake dlsc) e e 2

C 38007 CHAIN - primary drive (5012} . R e 2

C -44083 CHAIN - primary drive No. 40 (5016) S e P P 2 .
C 28982 , LINK - connecting {5016) ..... A D e . 1

21 C 37665 KEY - 1/8* x 3/B” Woodruff . . ......... ... ...... e ey e 2.

22 C 38008.. ' THRANSMISSION LIH. {shown} (CW) .. ......... [ N

22 C 38009 TRANSMISSION - RH. (CCW) .. ............. e e e Pt 1.

Cc- ..38010 © DIAPHRAGM - transmlss:on e e e e S 1
C 38011 » KIT-seal ........... ........... O S 1.
. - C .38012 - KIT - reservoir, transmission’ .. ... .... .. B e e 1
23 129 105 NUT = 1727 - 13 S L. e 4
24 C /380137 BAR -bolt-................. PP e e e e e .2
. 28 C . 37664 KEY - woodruff 1!8" x 112 e e 2
. C. 37626 .,  BRAKEASSEMBLY--LH.:................. e e e g
‘ C 37625 BRAKE ASSEMBLY -R.H............. P e e e 1

26, C 37727 .-  CAUIPER -brake ... ........ e e e e e e e e 1

27 C - 38016 o LEVER - caliper LLH. ... 0 . i e e e 1

27 C 38017 ., LEVER - caliper R.H. ... ... D e e e 1

28 C - 37627 PAD - brake {s@t) . . ... ... . e e e e 1

29 C 38018 BRACKET -caliper. ............... e e e e e e e 1

30 C- 37724 COLLAR - caliparrod ............ e e [ITIPREON P 1

31 C - 37698 ARM - transmission L.H. . . . . P L TR RS ST INPR R 1

31 C .378699 ARM - transmission R.H. . ... ... ... .. . e T 1,

+ 32 C 42895 BUSHING - cable end {5012 - also use C42886) .. ..........0........ tee. . 2

33 C 42896 END - steering cable (5012 - also use C42895). e e e e e e e e -2

34 E. 37708 CABLE -steering ' . .........h v ine et e e e 2 -

35 C 37616 CLAMP - steering cable .. ..... ...... e e e e e e 2

38 192- 23 LOCKWASHER - 1/2". . .. .. P D

" 37 - "113- . 241 CBOLT - 378" - 1B 3™ . e e e B
3B - 192- 21 LOCKWASHER - 3/8' . . . ... i e et e P V6 -
.39 J129- 103 © NUT - 3/8" - 16....‘....,.‘. ...... e L "6
40 . . 192- . 20 LOCKWASHER - 6/16" ... ... e e e e e . . . B.
, 41 .. 195 104 CWASHER - 3/B . L. e e e e e, . 4"
.42 :113° 410 BOLT - 172 - 13 1-1) 2 i e e e e e 4

43 113- 103 BOLT - B/16" 18 x 17 ... e e "5,

44 195- 520 WASHER - 174" . . . o . i e s e e i e e e e 4

45 Co13- 7T NUT - 1/4" -201lock ... ... ....... e T U 8

. 46 113" 4 BOLT - 1/ - 20 X 1 e i e e e e e 2
47 .. -193- 1000 NUT - 10 - 32 100K . ... ot e e e e e e i e tanenoe i s 4
48 111 366+ . BOLT - carrfage 3/8" - 16 x 1-1/4"”" ... ... e e e e . 4
49 " 7131- 1352 ¥ NUT -3/8" -16flange lock . .......... EEREREE [P S L2

CE B . July 1195 -

AR




~az

) - MODEL 5012, 5016 AND 5018 FRONT CUTMOWERS .~ 43
- o i CROSS SHAFT (TRANSMISSION) - ‘ A
TN : ‘ (5012, 5016} - L i
v : REF.  PART'NO.  DESCRIPTION ' REQ'D |
1. C 37995  BELT - transmissiop drive .. ... ..". . c ... . ... ..o 0
2, C 37664 ' KEY - woodruff'1/8" x 1/2 ... .. e e e e 2
3 C 37694 HUB-driveplate ...............covvuu... e e 1
4° . ~C_37702  SPACER -bol ... ....%...c...... S e e 4
5 C '38014 " FAN-CCW ...... . e S e T
_ ‘ 6 C 37700  PLATE-drive..................... T S 2.
: : 7 "'C 37704 . WASHER - 1/4"'10'ga............ L 6
‘ - ~ B - € 38015 SHAFT -cross*. ... ....0.......... e 1
9 ©  C 37703 SPAGCER............... S B 2
10 C 38019 - FAN-CW-................. T 1
¢ 11 C 37695 - PULLEY - drive (includes drive plate} . .. ... ... S T 1 -
- 12 113- 190 BOLT - B/167 - 18X 2-1/4" .. 0. s e UAR.
‘ 12 113- 104 . BOLT - 5/16” - 18 x 1-1/4" ... ... . DU el . UAR
k 12 - 113- 103 BOLT - 5/16" - 18 X 1" ..o e UAR
R 192- .20 - LOCKWASHER - 5/16™ ...... T 8
14 129- 102 NUT-5/16" -18.......... o e '8
. 18 84 45 - SCREW -set 1/4" -28x 3/8" .. ..... S 2
B { T E
- . Y “:\ , -
" B ‘;
g - - " ' ' N
E ) ' h v
\ . . i
e . | S L
— 1 - "
] o s . f‘ ‘
-t . \ ) . ‘ . .
8-3241-43' /s - ~ July 1998
P = - '




&
" <
M rs
‘7 . ' N ! ' . . . ' " .
' MODEL 5012, 5016 AND 5018 FRONT CUT MOWERS 45
i HYDRAULIC SYSTEM
{5018) , .
REF. PART NO.  DESCRIPTION | ' REQ'D
1. 131- 69 NUT -lock 5/16" . ...0,........ e L S ERR R
2 195- 103"  WASHER -.5/16" ... ......... e T PO
37 7 113- 119 . BOLT - 5/16™ - 18x2-3/4" ... ... ... . P SR
4 C . 45495  BUSHING - rubber ... ............ T vl I e 2
5 . C, 37769 ' COOLER-ail .~ .......... AU e L2
' 6 C .37639 CAP -oiltank . ... . ... . e S B
7 C 37772 MOUNT -oil cooler: .. ... .. e o1
8 C 37778 TANK-oil ........oovivun.. .. e S e . V 1
g 214- 254 . - CLAMP - hose 5/8™ | .\ . ol m e e - 2
10. € 37637  FILTER - 0il ..ot e D o
11 C 37636 HEAD -oilfiler ...................0 .0 ... oo ... 200, 1
12 'C 42786 - HOSE- 5/8" x 117 {12 cuttolength) ....... ... ..~... _....... 1.
| - 13 7 C 42784  HOSE - hydraulic 3/8” x 13" (48" cut to length) = .. .. ............. 1
i ' 14 C 42784 - HOSE - hydraulic 3/8" x 25" (48" cuttolength) .. M. ............. . o1
| 15 C 42784  HOSE - hydraulic 3/8" x 27" {48" . cuttolength) ... ............... 1
16 | C 42784 . HOSE - hydraulic 3/8" x 38" {48" cut.talength) .. ....... :..... . 1.
" 17 C 42784 HOSE - hydraulic 2/8" x 24" (48" cut to length).. . ... .. PO 1.
j 18 ‘C 37642 FITTING - male 90%adapter . .. ... ........ P 1
5 19 C 37785 . FITTING -'male tee adapter. . . ......... SN S 1
| 20 214- 278 CLAMP -hose 3/8" ... .. ... ... oo 4
L 21 C 37787 . GROMMET - 1/2” ID x 170D . .. ... oo, i e 4
' ,® . 22 113 3" BOLT - 1/4"-20x 314" ......... L N
. 8, ' 23 © 195- 102 - .WASHER - 1/4" .. ... e T e e SR -
| - R %g 24 - -131-1102  NUT - 1/4”.- 20dock .. . . .. e TN e 4.
df O -~ : 25 “131- 934 . NUT- 174" - 20 flange tock . . .. ..o fuui i D, 2
Y & 0 26 € 41931 . -BOLT - 1/4” - 20 x 3/4" self- MEP L 2
| N é) ‘ 27 - 192- 19 U LOCKWASHER - 1/8" . ... ... . ... . .. .o ... .o..... 2
¢ o " 28 'C 41986  FITTING - 3/8" hose barb x 3/8” FM JIC .6
et ®~ C 29 C 32455  CLIP-“J” . ... ..o i i e 1
A © 30 113- 102 .~ BOLT - 5!16"x18x3/4”............ ......................... 1
‘@b ‘ 31 . 131 91t - NUT - 5/16" - 18flange lock . ... ... S PN PR
, . 32 C 41978 - FITTING - 5/8" hose barb x 1/2!' FM, ch e e .
P > o ®) . 33 C 37807 .. MOUNT -oiltank ................. T e 1
®x | 34 - 113- 3 BOLT - 1/47 - 20 1/27" il e Y
S L . .
~ .
. . ; !
# - o . | = - -
- <
- . 3 !
-~ : : !
S S
( B . o
8-3241-45 _ A 3 July 1995 .- ..




3 ) o . o b ‘ . N
MODEL 5012, 5016 AND 5018 FRONT cﬂTJ MOWERS - 47

@ o . . - ) o TR . WIRINGWDIA’GRAM
. @ ) . o Lok Yoy ‘ B . 5012x-All _
& e — S - " © 5016, 5018 - before S/N 14175541
@ @ R ' . . C L . . >t
@ :} L I s —I : REF. . PART NO. - DESCHIPTION' - ' _— . © REQ'D
. e | r . \ . . o o ) ' - .
(2:55 . R —IHY ; & » ' € 42241  HARNESS -wire...........o..o0vn.. O o1
;, - , @h’ r LA 1 C- 37505 BREAKER - circuit, 10 amp ... .. co o i 1
‘RED" CE - 2 NSS ‘ HEADLIGHT - (use. C32178 ancl C44075) ........................ .2 -
@ ) - ' : 3. € 37511 CLUTCH - PTO, electnc.........,.......;.:._,...'...‘.‘..'.,.‘..'.... g
w (:) = 2 4 C 31937 SWITCH - PTO {alsp seenut and eap below) ... ... . n . ... ..., 1
) 2| e £ " © - C 44469 NUT - 1727 - 27 (PTOSWItEh) . ... .ot i e + 2
e @ . C 31619 - CAP-PTOswitch .. ... .. ... ... ... . . . iia.. -1
P REEN . 5 C. 37614 SWITCH - headlight .................0. .. oo o 1
1 s 6 ,C 37518 ° RELAY .. .................. el P P L 1
L 7 113-.. ' 3 BOLT - 1/4"" - 20 x 3/4" (relayr mountlng) ....................... 1
. " 192- 19 . LOCKWASHER - 1/4°" (relay mounting) . . ... .... e I
.g&uggm' ©121- 7101 . NUT - 1/4" - 20 {relay mounting) . . . ...l 1
8012, 5016 |- : ' 7. C 24145 SWITCH - ignition .. ........ e e e 1
' Lo ] i © . 193- 63 WASHER - 5/8""lock (ignition switch). ... ... ... .. ... ..., .. S
E@ . C 32396  NUT - 5/B" - 32 {ignition.switch) ............ ... ... ... ...... .. o1
. C 32407 KEY - |gn|t|on[|gn|t|onsw1tchi.,.,.............‘........... ..... 2
. ‘C 32397 CAP - nut {ignhition switch) ... 1
g -8 C 37517 .~ AMMETER ...... .. ..... e e e e e e e e e . 1
A E: - 9. C 37518 METER - hour....... .. I . .. .. . e, e
cE B M .10 . € 37519  LIGHT -oil ........ DU T A A 1
1€ : 11 © €7 37520 . SWITCH -seat ... ... N FE L 1
) oREEN = 12 .- C 37521 SWITCH - safety (enlarge mounting hole if required) . .. oL o2
N g R o ‘_ " 13 C 41010 - BATTERY -12volt. ... ........0......... e e 1
. Co : . - B .14 C 37623 WIRE - starter . .0 ... .. i s S, 2
%r' - EN.GINE : ' N . R 15 .C- 37528 - CABLE - ground .. ... [P I e P S
' ' T ' ‘ 16 £ 37525 WIRE - headlight (with female termlnals) ear!y producnon Cie e S 1.
/ - 16 C . 44075 WIRE - headltght {with 2 male spade terminals) . .. ......°. ... e 1
. ~ ] . ‘ o 17 - € 37526 SOLENOID - starting . . ... e : 1.
; ‘ _|_|’ : : o : - + 113- 3  BOLT - 1/4"" - 20 x 3/4” (solenoid and felay mounting) ... .. ........:." 2 -
- . ’ oo _— . 192- 18 LOCKWASHER - 1/4” {solenoid and relay mounting) . .. .......... e 2
k= < I o N o St e, 128- 101 NUT - 1/4' - 20, (solencid and relay mounting) . .................... ) 2
= |3 : ~1 ' - IEEE - . 192- 20 = LOCKWASHER - 5/1€"" (solenoid studs) ... . L A S - 2
q N ‘ . ot 129- 102 NUT - 5/16" - 18 {solencid studs) .......... e e e 2
. ' ) . ' o . ©192- 18 ' LOCKWASHER - 3/16' (solenoid studs) . . ... e PN .2
‘ ] _— - T+ .129- 37 NUT - #10 - 32 (solenoid studs) . . .........0......... [ 1
o R LT s 129- 6 ~ NUT - #8 - 32 (solenoid studs) . . . ... ............ ........ SRR
B e TR PR L . 18- C 37523 . WIRE - battery positive to solenoid .. ............... e 1
' o ‘ : ‘ - .19 C 37529 . ACTUATOR - electric lift {mode! EDL). (for model BEPL see page 49) cee 1
S ‘ : — : ' . 20 . € 37530 SWITCH - deck lift {(madel’EDL) (for model BEPL see page 49) ..... e 10
TS : ‘ ) o o 21 C 37531 SWITCH - oil light ............. A Y FETIE
1 B . o ‘ - ' - 22 C 37507 LENS - headlight. . . ... . .. .~ .......... L ‘2
: L ' oo v 23 C- 37508 BULB - hea(_:llighi, e e e E IR e e e R 2
- — _ 24 C 37509 RECEPTICAL - headlight .. .. .............. e e e e 2
R : o | 25 'C 37510 GASKET - headlight . . . .. P O e 2
T ' : 26 - 113- 4 BOLT~‘U4”-20x‘1"_. e e e e e e e e e e I .2
@' 27 . 129- 1017 NUT-1/4"-20..... S S e S 2
e 28 | " C 37983 ' BRACKET - battery hold down . ... .. e B I 1
‘@ . 29 . C 38677 - BOLT-1/4"-20x7"....... L T A 2
N 30 J131- 71 NUT-1/47 -2010cK .. .ooinn o e . 4
@ 3 195- 102  WASHER- 1/4" .. ........... R, e L. 3
T ~ SR 32 113- 3, BOLT-1/4” -20x3/8" ........... e e 3
— : N R T 33 Y 131-934  NUT - 1/4” - 20 flange lock ., . . . e e A S S 1
: - - .. 34 . - NSS - PROTECTOR - battery. post (use C24069 rubber boot}... e 1
3. C 41643 WIRE - ground ......... e e e e e
Con T S N ’
: ’ e . 8-3241-47 T July 1995
“ \ - ’ .




-WIRE COLOR CODE

4

i,

¥

REF.

WA=

12

13

14
15

- 16

17

18

20
21
22

23

PART. NO.

83241449

4

MODEL 5012, 5016-AND 5018 FRONT CUT MOWERS

: "ELECTRICAL SYSTEM |
. 5016, 5018 - S/N 14175541 AND AFTER

DESCRIPTION .
C 45535 ° HARNESS - wire,main .. ... ........ SRR . o
C 45539 HARNESS - wire, alternator and magneto., .. ..................
C 37505  BREAKER - ciréuit, WWamp..........ooon R T
C 32178 <-HEADLIGHT ..".... ..., T e e e
C 22573 LENS - headlight . e . [ Ti.
. C 37508 BULB - headlight . . o e e e
C 37509 CRECEPTICAL . .. .. . . e e e P
C 14304° "GASKET .- -headlight: .. ........ e PN
C 31837 SWITCH - PTO (also,use C31619 Cap) . . ... ......... T
.. C 44469 NUT - 1/2'" - 27 {Biack) PTO switch retalnlng .................
C 43044  SWITCH - headlight . ........... e e .
. C 30267 SWITCH - ignition .. ........ ....... e e e
C 32407 - KEY--ignition.............. e S S
C 32397 CAP - nut, ignition switch. . .. .. ....... S S P
- 193- 63 . LOCKWASHER - 5/8" ............. e PR .
- C 32396 ' NUT - 5/87-32 ignition swntch ..... e, e PR
C 29413 . - AMMETER ...........I.. e e e e
~C 42929 METER - hour............ e e e e i e
'C' 45536  LIGHT - 6il v, ......... ST e e e le i
C 45537 SWITCH -seat ... ...... S PRI TR
C 37521  SWITCH -safety ............c... .. i,
" 182- 5256  SCREW - #10 - 32 x 3/8" . [safety switch mount) ... . .. ... e
192- - 18-  LOCKWASHER - 3/16” (safety switchmount) .............. .
193- 1000 NUT - #10 - 32 Lock (safety switch mount} .. ... s PR
| 182- 528°  SCREW - #10 : 32'x 1/2" (safety switch mount) , ... ...... e
"C 41010 BATTERY - 12 volt. . oot e P
C 44261 - WIRE - starter ........ U S TP
.C- 37511 ° CLUTCH:-PTO...... [P S e e e
. C° 37628 CABLE - grourd . . .. P e S N e e S
C 44075 - WIRE - headlight. . ... e e PR S .
. C 33024  SOLENQID - start . ., .... e e e e e
1130 3 _BOLT - 114" -'20 x 314" (solenmd mounttng) ........ e e
131- 934~ NUT-- 1/4’* --20.(solenoid mounting} ................ R
192- 18 LOCKWASHER - 1/4' (solenoid studs) ................ e
. 129- 101 NUT - 1/4" - 20 {solenoid studs) ......,..... e e e
' € .37523  CABLE - battery positive to solenoid . ...l e .
C 37531  SWITCH - oil light ...... e IR
C 41643 . WIRE-ground ............:... i e el e
C 42240. HARNESS - oil pre.ssure swnch A AP . o
C 34947 ‘KIT -'fuse holder . . .. .. ...... P P PP
.C 30260 ‘FUSE-30amp ............ e

e

g
_J

REQ'D

July 1995




CHINL nlAﬁ AN IGHITIOR mun
ETY

HE N NEIJYEAL OEFOAF THE

CONORDAWNN -

00000000000 N00000N

'ramsa-nssmﬂ CDOLEH
MUST 8E KEPFT CLEAN |

CAUTIONI

= = = SEE OPERATORS MANUAL =t = =

OPERATION
CAUTION! rezo operating

OF CONTROLS

CONTROL THE SFEED THROUGH THE
USE GF TRANSMISSION CONTROL ONLY.

8-3241-51

"PART NO.:

39527
. 39528
39529
395631
40954
37464
37495 .
137496
' 37502
37498
* 37500
38807
37504
39532

39530
43404
43405

.MODEL 5012, 5016 AND 5018 FRONT CUT MOWEFIS

DESCRIPTION.

" DECAL - front side R.H.  (shown)
DECAL - front side L.H.
DECAL - rear side L.H. {5018)

- rear'side R.H. (shown) {5018}

DECAL - instrument panel

MEDALLION -

DECAL - operatlon

DECAL - caution mterlock

“Ingersoll’” . ... B e

..............................

DECAL - unlockflock . . . .. . E e [P R
" DECAL -‘runfpark . .......... R S .
DECAL - danger carbon monoxide ... . . . . . e
. DECAL - lubrication {5018)
DECAL - clean cooler {5018)
DECAL. - rear side L.H. {5012} -
. DECAL - rear side-R.H. {(shown) {5012)
- rear side L.H. {5016}

DECAL - rear side R.H. {5016) shbwn ‘

....................................

. - .

July 1995



- ’ I - )
52 .
MODEL BEPL ELECTRIC DECK LIFT ' o B3
g ; o, . ' ‘ l
AN ; ‘WINCH
REF. - PART NO.  'DESCRIPTION C S ‘ - o . REQ'D
1. 113. 207 .. BOLT - 3/8" - 16 1" o0 v v e i 6
i C 44489  SCREW - 3/8-16x 1" sockethead ... ............c......... 2
2 131- 938" . NUT -3/8"-16flangelock .. ... ... . .. ... .cocie.ui'iinnon., 8
3 S C 743967 . MOUNT - Wingh .. .ot e et e e T R
_ -4 - .C 43958 -WINCH -deck ift............ .0 ..o i, 1.
5 " C 43375 - CABLE .................. e e 1
- 6 C 43992 "PIN - cable keeper .. .. ........ e SRR 1
7. 113- 3 BOLT - 1/4" - 20 X 314" ... .. .. . . il 2
8 ~131- 934" NUT - 1/4" - 20 flange.lock . . ... . .. e P 5
9- - C 43962 COVER - solenoid .. ..., ... ... W S 1
10 . C ‘43964  GROMMET - 1" x 7/8" ......... .. e e RSP
11 113 1 BOLT - 1/4"/. - 20x1/2” e 3
-12. "C 43963 MOUNT - solenoid ........ e e Lt e .. 1
13° 113-.219 . BOLT-3/8"-16x2"....... T 1"
14 - 1371-1352  NUT -3/8" -161lock ....... . T e 1
15 C 43961 " SPACER............ e e e . 1
.16 C 43960 . STRAP - Ilft...‘........-..- ...... S P 1
17 C 43412 DECAL - PowerLlft”.l;...‘....,....,.......;..', ........ I
18 193-1000 . NUT-#10-32 .............. N IS et e, 2
19 - C 44361 ° ARM-trip........... e e e 1
20 C 44364  MOUNT -triparm ......... . .c..oceeunnen.. e P
21 .- C. 44367 © PIN-pivot .......¢. 0000 ... e R e 1.
‘22 + 132 . 6 PIN -cotter 1/16"x5/8” R P e S . 2
B ! : ~ : .
' ELECTRICAL ASSEMBLY
S C 33024 SOLENOID - 12V . ... .. [ I 4
2. . C 43966 STRAP...... I [P e T . 4
3. 'C' 43983 - BREAKER-40amp, 12V ... ... ... . .. i nns e
4 2193-1000 . NUT-#10-32 ... e e P 2
"5 . C 43969  HARNESS - wire....... e G e S
6 129- 101 NUT - 144" -20.....,..... AP SO N
7. 192- 719  LOCKWASHER - 1/4" ... ... . ... ...... e e : 8 -
‘ 8~ 113- 1 BOLT - 1/4" - 20 x 1/2" ... ... ... .. c.c... e PP ... .- B
- 9 131-.934  NUT-1/4" - 20flange. . ... ........ e e 10
; 10 113- .3 BOLT-1/4" -20x3/4" ... . . . c.iiviiiinneinnns NDRRA 2
11 'C 743965  BRACKET - switch . ... .... PR e PR PN 4
12 - C..33744  SWITCH - limit. .. ... .. B R R RERE A DT : 2
13 C 43985 SWITCH - lift ... 0. i et e i
‘14 ‘NSS ~ PLATE - switch |dent|f|cat|0n (early production) . .. .. .. J L 1
14 C 44495 . DECAL - switch identification tcurrent production}. . .............. .. 1
15 C 44471 NUT - 15/32" - 32, switch. ... ... ... S P AP AR
16" 195- 528 WASHER-UZ”.. ..... AP 1
] : :

 8-3241-58. . - e o T e uly 1998




54

_ REF.

— ,- ' .
CODNDOBWN =

PART NO.
C 45697
C 45700
C 29804

. 195- 2067

132- 320

ELECTRIC DECK LIFT
- CYLINDERSTYLE

~  DESCRIPTION

" MOUNT - cvl'inder..‘.' .....
BAH CTOSS ... ....... ..... .

PIN - cotter 3/32" x 3/4" =" .. .. R i

MODEL 5012 5016 AND 5018 FRONT cur MOWERS "

55

- 113- 4286 BOLT - 1/2"" - 13 x 2-3/4" . ... ..... R,
e e 131-1182. NUT-1/2"-13lock ... ... ... ... ...... A P -2
. 'C 45768 LINK--spacer . .. o.......:.0..... e e e UAR
113- 103 BOLT -5/18" -18x 1" ....... e e e e — — T
. 131- 911 NUT - 5/16" - 18ﬂangelock ..... e 4
11 C 45766 ‘SHIM - cylinder mount .. .. ... .. e i UAR
‘ ' 12 C 45706, 'CYLINDER -ift.......... P R R PP 1
- v P, %ﬁ - ; ‘ ' ' ’ . ) : - - ’ -
o — ".1\:\»"’- o o ) - ELECTHICAL SYSTEM (DECK LIFT) =
‘ ) o s CYLINDE STYLE - T
' N 1. . C 45705  HARNESS -wire............ e e T
2 C 45775  SWITCH...... T i
’ 3 C 45780 NUT - 15/32"! - 32 with boot (sw1tch mountlng) .............. i 1
- 4 C 44495  DECAL - lift switch...2. .. 0. ........ T Lt
; ¢ ) -5, C 30261 HOLDER-fuse...... e e T e e e 1
\ - e . . 5 - .C 30260 FUSE-30amp .............. e e e e e 1.
SR ‘ Y- C 24813 CONNECTOR - wire Famesd.. . A SR ST PR 1
, ~ .« o "7 . . C 31948 CONNECTOR - lift actyator. .. .. ... ... .. e 1
. . . - - z . . ‘*-I : . «
- -' o N ' . - A
. - . r . - ,
I : Fr - 5 - :
: r—r-ﬂ?ﬂﬁ 7 i
A ) " : sy 5: -~ — ¥
— GROUND h % -
©
‘ -k : ~ YELLOW h - :
. é o @smn'ren i ‘ _—
| oY AT GRaeE “sowenow - [
I . . . BATTERY
- .‘.‘b"“u
e , . ) I ‘ x
‘ . T, e - ) ~
- - , Y .
. ‘ . e ,
) 3 (Y o !
g - 8324156 L e July 1995

W . . : . . . ! ‘ .oa T \ S




PART '

REF. .

PAGE
" NO .

x
+

 NUMERICAL INDEX |

=

PART
 MO.

"REF.

- PAGE

NUMERICAL, INDEX

T}

NO.

" NO.

HO.

NO .

"REF

_PAGE
NO

“.REF.

FPAGE
ND

REF.

“"PART
NO)

. S . . S R ) e . ' T
T - : ; L e T - m
- N . . . . < —

C318055"

©

(=] 0596012¢. 93167? TN o2 O oo 2 - F Chthoyhuh a TFwmm NoO o e onen ™~ =

515122311253212.42?_21121213222222123111132222311273116.&3229&333225.43.u
2 b
Y E ’ ’ : s : - ) . .- i
' g - . -
99913557339995555557777775555555557553555555555355557333555555555?57
22232&42&32.322 TN NN R TS F NN NN NN N NSNS w.a22222.uh4.2 RN NON NN
. - f N - -
B -

. . ' . ; . : - N . ,
- . } 4 _®

..o.356333..ﬂ567390123147&55683&525037159356145666& )

60.110002222223333333&22295590166777&773&&5557

o - X¥-}
[Ta} ~ @
58900&h45555555555555677?89990011]11666999999999
- — -
- ot

ol o O e o s o AW e T e = T« O DO 0y e T o SO w T e L el ) B I R e I R
FC T R - A - B - B

1 M G YO B €0 00 P e e g = : < r
C LULLSDLAODDLIDLDLIVD0

Lt} =
CLCCCCCLCC TouTboe e o ooy

C38056 "
CIR230 '
C38406
038594
"CABGT7
C3B790.
13880?

o0
-
L

Cao0
C40
(‘AU

T e T NN EE - : S om el T 7. 0 oMM INONDGO M- - oo

757?7777?77?7999/99999999990.9551.I..I.99999991199999999999999999119991997

znOBBBB88888888‘888888GBBBBBBBQQ_Q.QDJ?990.999..999999900

'

1112355121122123.&91513&7 W~ CNDh =l =) <O 39111111111.111222 h 2532.20_1.1121
. . ! o - . . . -

-

. = w . .

L
i

222222222222222227_32222222222&33333333333&33333333333333333&...4333&.222

- | b
Y
..D870121.?80-{2345900013569012583567890123&556789023

223.&.&...&-&fu...4555555566556666777156883889999999999Q..nvo

NOAOCO NG T NN OO0 DS
0001111111111225
0000000000000000

0D 00 0 0 D & ¢ O D 0 €0 D D & @ W
3333..\_335\_331.33353 *
oo s

TRt}
=]
(= =]
0w
3 M og}
(&3 &) CCCCCCCL{LPP(C

h
00
00
77777?77777?77777777777?77?7777777?77777?7777?8888
e Y R R A R R R R Ead W R W R Mo Mt W Wt R g Mo Wt s W By R R Nt Rar e Mot Hos Rac M Rl ot Rt R Rt A e AL
LI SR I ¢ .U;CJCCLLCLCCCCCCCC. CCLP CCCCCCCUCLL(bCCCCCCC

-

- NO.

PART

s L

o T F
o NN
N N A A T A N N N N A A s 7777777?7777777777777.7?777777_../7.7.77BBSBBEBBBBBHBBBBB
[l S
~or et

” ‘.U-r..r."l..r.n.u.nn..:ufu.\((r.|..[.C[..fCC{(JI..P!.CC:C RGN N & X5 C(CCCF!(LLCC[.‘..J.{,PI,!tn\.n..._..ucuu..l“l..“..‘.t..l.(.

—- - -

~ _ ' . .ot - ,

2233&h5758899001338112233h& MW - OO WD . AN th =i T NS RN
11111..111.11111222222333333337133233&12 l25173.&56751235754333212127535 -

3
-
:

e 53533535353533553535353599359353535553131111133 M 09 1 4 e A U RO N N O O
™ ?333333333333333333333332233833333333&3&33333& LT e
. - + 1 . 3. -

1 v ] . N - . i - )

I - " . . .t - . . 1 . N &

V3.3

. . - Aw -, i A - ‘ . . .
- ! my - £ : . . - - Y

1

e

t ' - . - -
. -3
[ s O = )« L e .112231:u.fu‘r_-n.—.fal._zznjndl.;ﬂs_.ﬁ.ﬁur 6667_.Il-l.33.ﬁ50,0235—.JrOwIBS-.f?nUlzjs.b?nugo-n0
1..31.1\5_3..: T pu...q....JAJura..aru(r.«55555555555555556666666./?77?777880'.-1111111..1122

N S 772777??777?777777777777777?777777777.. L R N B N Y T o L R S o e A o N
e e R e i b A e e e R R R e R R R R K £ 07 £ e Py R e Tl i K s R g [ Kas TRt et Rt e T e War Kl ot

P . L T T

o . .
LY . o 5 - - - - . =

" T - - v ' 1
: ; : : . ; - p :
© Qa-ret 0, . DA DD 00U @ oW —Ho . O oA A o o v P P =
3322.1_29271,..4.&332333 LNy D ) — &72223133649713773992112233&..46611

" . - '
Lo - , . . R . L 5
L T ) . /,. T i . .
35 35?..3111353F._:_-..35.99.99.157413.3333535359991/91199111179359359353535353535..
Q__u.T 2232333333@233333332.23..4.a.uw.,u333333333;u345&33..4&A&23333333333333333333
£ L B - a ‘. — - .

N B . i1 - . ~ -

PEN
-

£, o L - T T . - e Sl e
.2257883&6?&..455566636761116?92225577?1&&5ﬂ45590a23¢55.4&.455799001L1223366
09999990000111}111112223333333...4555555_3¢665r@9999000u002222?2223333333333
55555566656666_666566666666666566666666666666??7777777777777777777777
LS SN N S A LN N N SN RN N N qhw.ﬁ [ L S e S N S N S N e S e e A LT o A L S S S o S A o A A A
33331\3\.3331__.J3.1.331._133333331_31_31‘_3333333333333333 3
CCC.H: er(C JC(CCCCCCCCFPCCLL&CCCC(rL.(.-,VCJFCCCCCCCLCCFCCCCCCJCCCCfP((,..(C

b % N ] oL . i . .

r 33333333333333331\\’\33

M F}
o

- RO

. .890114578900ll13356890[.1...%36?8890013h556890123&23.ﬂ667883&567891235611 .

: lbn‘:_.(P(.CCCCCLCCLCCCCCCCCLCCCCFCCF;LCC{CCCCLCCCLCCCCCC«Q LvLHLLLOVLOU LY LY

.....u..u. 2&&\&5&62&22&.&@&&&.&&&. i LR - ) 2222222 s ,122222222222233

. -

: : Lo e : o g
3;..5 . " 011472A867590221 001.&56 ot TN =] n —-ovtn
?.23_1355891._11211111111211226788911111161123.45617791611143217562189127_

a

. N, . . )
. f L : . . uJ. B - . ) ) ) L r. . a - - =
‘ N .
mb

..FJ_; .._ 4 . . __ H \
'4||. ERR £ o . - - - . - - +
. . - ol . Sy e, . .

- . (4 -
R - .\ .
' . - - - B . 4 - . -

v L. _ﬂ. < - N . ‘ o

0011111111222222222223M333333333..4&.u..q.u.u,.q.k,u,a5555566666656777777?8888899
55555555555555555555555555555555555555555555555555555555555555555555
7.,..777?77?77?7777777??77?717]7777?7.?.777?2_7777?7777777?777777777777777
333.1_31_3331.31_33333333333333333333333333333333333333333333333331...31-1._.....3

- “”\.w. _w.

NG .-

PAGE
NO.

i b v - P - ’ L -0 ! - ’ 3
- S - o : : . S
Nt~ o - - e SO . O 12.«5678 - Lo e M M, ER ~

e R R e N K Nt BT s Rl ' TN m - 112213.&63171111111 2652&11123&&&5630.7112

! . R ) . - i
‘. K ..Ar N .‘.. 2 ’ ~ - T - . . - ‘_.. ) v - - - » rd
T T * o : - a‘ - - ) ' - - - : -

?13779?75157999999111555551739?7777?7??777777111999997535777??7755
NAMM AN N 11333322&&&&&22& - 111111&43233&&&&&&&&&

-
- a

' . o m. . — o S - . .

N
~
F.
.
o

v Co T i S LT
. . . ) o - 4 ] - . R . - . _

- . ! M . - ¢ - - - ) .

[ R AV IV I s D+ 1Y 75&53&322231&50.7677555125691123&89012&7907894&3800

.777[4994&360789888811130.0.05556666f77?77778858112f4.4..42.,.7000

DL 67~100918172&60.99q Yo RV RV Al o T o W L IR A &.48888888588888838990.990.07 — B 0N

oW O g O 0.0 I Tl o o I B O S A N S e I A e R B T A R N T T TSR R

!ll:r[ll~22222?222222331J3N3113313!13.«1331111_3ﬁ....311._.\!.!1_.1.‘_1111

17800
ttreny

PIRA
mrrhnns
Criang

< (...._..r......u_rJ.r..rur._n..,CP;F..CC(._JJ. LA e St A

SO [ S A A B S A i B S R S el R PO S A

'

Py



59

‘~No o ‘~NmD o~ NEOM Ao TOND . =0 N NN ® T MMOC e d T b T O T O,ZSMHT.
el {7 s WD T < O N _./.}_l.ul 21222311313 23..4..&..a1A533111512313221.&12dh&1&&392 .l *

‘NO.

L]

REF.

* LA

5799?59957135597591551335913999537359993371357735557339373597351339935
N g 1223&&&& [ KR 2233322223&22333&&ll233333h&222h23223333332&&221

N

PAGE
NO

- v L . ' .

,.‘. . 889.{;88990_0_99999000001.l..l111233333000000022222222223333:“5600003133/4:“321.(11
.22531111111111122222222222222226000000000000000000U0000022223660q_729 = =

5550 . 0000000111111111111111115555500122 | e

P e ] ~ - o N . _ —

-t
[ T T T T O LRI B

_..._..____.._.___..____.________n_“____.____.________4_____‘____> 1 20
' 2227222?222222222222222?_222222?333333335:.555555555555:..:.555%.n. s%:..:.:q...ﬂd..l..l: .
ONDCOT DO O OO 9990.9999999_Q90090Q0.990_0.90_9999999990o.u.no._ﬁDQ.QQ.[l]ll?.....?
.ll.l.l..l.l!...l]l.ll...l.l.l..l..l.lul.l_-l.l..l...l.ll.l_l_I._I..1.!1[-311.111]..11111.111]!111..1.|.ll..l...|..|||.|..|.|.I-_2!.../\.:n/?ﬂf B aN

PART
NO

= ’ S ~NO - o
N ™~ ™. WU 235 27866.& HINO: O = M @ NN O
MeNOD NOInm A 22231912212223&1335243523&81382389123332211228553

‘REF.
© NO.

915515559791559331533593999735377?13577955557173 ]
N 14&&.113&&&11#4233322232&222223333334 22334 (SR ]

. PAGE
NO .

L
.21.1I.l._.i_ro7..|.I.|.|.11.l22223333555599011Lllllll.llll.llll_l..c.a.ﬂ...,£851222222502225
.502220 3000000000Onvnunu000000667—/77777?7777111111133333337000555 -t e

o — [ e Rk e E e R e R R e .999999999999999111333‘ g ot Wt K aalll 7 2]
~3 . - . L K o K | N

___.___‘___-..u__________._.._..__.__________
Lt I e e B B2 3 0 o S i o g0 & e [ J0 w0 0 o (0 W o o T e e s PN (o OO N = ) .Il.l._.l.l.l.l..l.l.l.l..l.‘ll.ll_l.l.l..l.ll.l_ll.l..llr1]122727?.
. ot P N TS NIRRT N DN N NN NN NN N NN M0 ) TS 31333331:33133?3333333133......333«}511318
I - [ S e U S O R e T s T Mt M I B Bt |LI..|..l_.l.‘l_.l..ll|.....]l.1.l||.1.|\l|..l.|.1.l|.-ll..ll.-|.l

NUMERICAL INDEX

_____u.__‘._____._.__<______n__._

NO .

==t T

FART

N o C owo . Om D e M~ e N O MUOD DOoQOWOHWYUMEN 6ND, MARMNONS OMOmMNN—m -
171&&941113&356&94913933&23 P @ P et TN N i d —F A T D N D ot ) 0 v o N

REF.
. NO.

] - e - ’

0
59797917197177.9571919917?133555999373577953577.9151533515359390.519353 )
...a.n?_.uz.ﬂl — i 22332&&2223&&.ﬂﬁ&hﬁ12233333dh2233.ﬂ ..42.&33&. ™ FNTOINEM NN .

1 [

PAGE
NO

.

— 0252001:&.0.223611133«J33333333&1ﬂ1ﬂJa..... = .a...4uﬂ23_.1_333&&8900.&.2&77391950751,
b ’ Y M NN AN 0o, . C OO =NANMANMNMDO = TN — =

N 9115880090261111123 : - - - a..I.I_.!._1111.%..1].1111..12.2.22223:4......a.......

O~ DO S =~ . i . o . .
vnu. VT 337____.r________u__-_______q_.____?__.-_-___q_____._—______.—.___
o
o,
e

[+]

RO23

B T R e R Rt R B R T R Kol e B W el ol N e e e B R e R e W W R e W e Wae B K Rl M Mot oo B Bt s Rea el T
L S R B Tt ot B e Bt I I R R I e B i B e T B Bt T T el T s B T T el o B B it sl
P e e e e e e T I B B e B e R I R e Rl B Rl e e B

ta4'A

Chbb
1k hody
Chbb
i k4
.Chaéb

K023

R .
3 ) M . ' ¥

e o Co e~ CoeNm v ot O = e D) WD e NOVVN NO - - ‘M. WDO, o . .
.9.....11.115891111175911111222223;“.a..u..u?no 9111_1.11..12312119111235311621125122. ' Tl

L

11119199999993Q?9999555555555555773777777??5577999999999999915991999
— NN o - ...1111111111111111111111111111111 4&&&4.&&&.@&.«642.@332&6:4
. . - -
4 R B Y - . - ] o H
- 1

oo
67890023&—.36789“.123..4567890123[ 5678900123&56790120123&56793562751
n“_.rﬂfu.455555%;.._1.q_556666(666667777777??78888888888999666666666388927nU
f1_5q.55q—55_5_r—)_.—I_Sq.sssscl_SSBQJSSEJSSSSSS55555_LJ55555555559999999999q90.00“
”33“1;1_“33333333333 .31_31)331\_1\3\‘_41__333333331.33333333«1_333331!.3331.331“ -
< = -7 I.._. -

PART
HO

A
&
A
4
I

..ﬂ..nn.lu.ﬂ..ﬂ.ﬂ}l..h ﬁ;ﬂ[ﬁiﬂ;ﬂ:ﬂ:ﬂﬁ.fﬁ!&&.ﬂlﬂnﬂ an
- .o [

-
N T W
SRR AN ERARAREANLRIRLN SR N AN [ &]

Jﬂ—aﬂ.ﬂ:ﬂ.ﬂ;ﬂ.ﬁ;ﬂ.ﬂ
CLCCCCLP oo

t
{
r
t
(
{
t
.t
8
r«.
t:
r
r
(
"~

- ot I - e L ) E

o Ommem v oM - DA DN WD P 0N 30123&567891222120

D~ 0 — 2222922251123&?89111111111113122222222221111333123&56123&561&B
. - ,

Lo o :

REE. -
NO .
0

o
-
N

Fl

1111177?7777277?3333333337333333337733333333331111333779777999999111u
R B B B B} ) . 111161111111111111111111111111111111111]1111111111111

PAGE
NO.

e ) o L - . . . o .

: . o 3 N . .l - ’ ’ ) -
a X . ) o ] ) . s
T - - ¥ . - .. . .
3...4578Q¢0|_t|.23..ﬂ678900123..4—5_5’!_..JBU-O12333456?89”123&567890123 NSO =N <Y
8888880.990.90.9990.000000000\}Ui..111111111112222222222331'.33331-.13!“au.lﬂ.f..fuwuq
fl-ﬁ.-ﬂ-ﬂ.:ﬂ:ﬂ;ﬂh.ﬂ.ﬂlﬂf}qf.l1455555555E|_55q«5r\_5—5_5q55555555555555—.755%.5“_%.%_:._:1FJ5.§JCJ555

..1._1\51._31....\.3331..\.1\_.\§q3333331.331_1‘_1ﬁbl1.331._3331.1.1..33333.{.3331_3\._..l.1-.l_alJ\..\..J‘.\_.{hsni_..\ﬁs_ .
!I.&fdrﬂfﬂfﬂ.auru.:ﬂ.ﬂfu_...ﬂ aﬂl:ﬂ.:ﬂ:ﬂ:ﬂtﬂaﬂ.ﬁhﬁtﬂfd.ﬂ.ﬂ.ﬂ.ﬂ}laﬂaﬂ

NUMERICAL INDEX |

-
]
[=a]
3

PART
. NO-,
’IABj

I
{
1
L]
f
i
(—’
f'
.G
C
L.
e
C
[y
Ch
<
C
Cc
Ca
L
p
U
[ I;
CA
C A
(
o
o
f
L
"
[
[
c
C
C 4
C
Ca
C
Ca

P [ o e B -

. . . . ) ) ] . . ..‘m .;

mm W T InORN - - N M, ONNO M e ot 013A567898. - M VI
‘.11&33§B391122251112357859111111111111hh6?lh56789112&

L S

]

.

REF.
NO
1 '

|
3
1
1
1
1
1
1

LI
) - N ) ) ..' M - - - -
90—377?9779777?779779777775777?7777779555555777777?7......_..__1
2223233233333333&44& " . . 11111111111111111

s
.5
45

27
29
29
43
43
43
43
43
43
29

FPAGE
NO

-
T

;

- - . . R - . o : e
. Il - - - v . '
ot L + - L.

2&55566678123..a._._...,4527891223.45678901223&567890123&5678_9 <
99990.9990_0000?00....;4.a&5555555555666666655667?7?77777?
3&&!&&.&&&&&&.&4!44&&44&4!&&&14&&&5&!&&4.

~ X R L L Nt Rt Rt N v ) 33311!.331.1331.1. L.
o T R R I 2P Bt RV R

CU v re

= -~
f..f(.-\“!l.rt.lnl\n

N OO — 0 3 D

< NN 00 0
NN MO DO T
R I R R

C&2784

=1

|

= 1
-1

n43

L} ™
2 - 3
- [

Al
o4y

R
-2
&

CAd 4
L.f;3
r 243
Chnl3
[
a4

2 3
[ e

-




